28290-G01

[EZG0O]

a ISR Company

SERVICE PARTS MANUAL

GASOLINE POWERED
5 PASSENGER GOLF CAR

MODEL YEARS: 1995-2000
REVISED: 5/2000



SERVICE PARTS MANUAL

5 PASSENGER
4 CYCLE GASOLINE POWERED
GOLF CAR

VEHICLES

MG5

SERVICE PARTS DEPARTMENT PHONE 1-800-227-7029 FAX 1-800-752-6175
OUTSIDE USA PHONE: 010-1-706-798-4311, FAX: 010-1-706-771-4601
E-Z-GO DIVISION OF TEXTRON, INC., P.O. BOX 388, AUGUSTA, GEORGIA 30903-0388

Service Parts Manual



LI

WARRANTY

TO OBTAIN A COPY OF THE LIMITED WARRANTY THAT IS APPLICABLE TO YOUR
VEHICLE, CALL OR WRITE YOUR LOCAL DISTRIBUTOR, BRANCH OR E-Z-GO
WARRANTY DEPARTMENT.

THE USE OF NON E-Z-GO PARTS MAY VOID YOUR WARRANTY.

TAMPERING WITH OR ADJUSTING OF GOVERNOR TO PERMIT THE VEHICLE TO OPERATE
AT ABOVE FACTORY SETTINGS 12-15 MPH (19-24KPH) WILL VOID YOUR
VEHICLE WARRANTY.

i Service Parts Manual



SECTIONS ................ S S S S — - o -3} o8

How 10 use the E-Z-GO ServiCe MANUAL .........uuureiir e esesseesesesetereressessensssassassssassssesraserensrens v

Hlustrated Parts Breakdown:

lllustration Page No.
ACCELERATOR LINKAGE
sAccelerator Pedal
sAccelerator Rod
METAL BODY AND ASSOCIATED PARTS ...ttt e ctte s et esse s et ee s tese s se s s nse e eassssasseesessssnasensasanns D-1
*Bagwell
sCenter Console
*Floorboard
PLASTIC BODY AND ASSOCIATED PARTS.....coccreiireireerere e rer e s reereeme s st e s sesmeessssteenssassesasaasasnessasssnsens D-9
sBagwell
*Center Console
sFloorboard
BRAKES .......coieeeetteeecetete e e eceteee e esse et e sebes e st arassaessasesssstaeseesaseeessntarassa e e s st asasste e e sasaaassasesasseenssarnesssnnenass E-1
*Brakes - Mechanical
*Brakes - Hydraulic
*Brakes - Non-Bendix Mechanical
CARBURETOR ..o vttt tccireeeieeseetrsisersmeesresmtassessaneassssnteeeaseanneessesstessssasastassssasasnteressssanenesssesaneensssasanteenses F-1
CLUTCHES ... ceeeiteeceeesreee e eeeeste e e tesssstes e s e e s s e e s ss s asese e e s s e s e ataarasae e s searanamenesaseessesannessnnesasennesasomteranns G-1
*Drive Belt
*Drive Clutch
*Driven Clutch
DIRECTION SELECTOR .....ooi e eeserreierrceerrtereseresaeeessseseseevene s ssssssasnsssensssesasanessesnnenesaessrarsesassasesasasessans J-1
ELECTRICAL SYSTEM ...t eeteeete et e eitieestess e e s staeessessaseesssseasasarees st e e asasanee s smeranssenessasnssnsnnesssasarass L-1
ENGINE AND MURFLER ... et cere e s ctee s ste e ssresesbeess e e sases s se e e sessstea s e e e s anesesneaassnsronsnesorasasess M-1
*Engine
Mulffler
*Qil Filter
*Spark Plugs
ENGINE AND STARTER MOUNTING
“eBelt, Starter/Generator
*Adjuster, Starter/Generator
*Engine Guard
s|solator

Service Parts Manual i



GENERAL INDE |
e =

lllustration Page No.

AIR FILTER ..ot rteeeer it cr st rrssett e st e s s st v st s se e e s ns s sba s s sessae e s aesu st e enesreesasesssseaestessanesssnesartesransaneas 0-1
*Air Cleaner Box, Air Filter, PCV Hose

FRONT SUSPENSION ......coocitieiicinirceerrtsinessrisresseessse st s estesestesstessessnessstssnenssensessenensesansssssseesesacenaseesans Q-1
*Front Axle Assembly

sLeaf Springs and Idler Assembly
*Hub and Spindle Assemblies
*Tie Rod Assembly
FUEL SYSTEM ....ciiiiiiciiintes s ssres s ere st ee e s sta s et a et e sessser s et s eatesaeesat e amesameesaate et e aentessneesastesseraoneassereen R-1
*Fuel Gauge
*Fuel Pump
*Fuel Tank Assembly
REAR AXLE ... eieeirie e setr et st ceste st sstesetsses s et asas e s e e nae e saae s an e s st esseesatessetessatessesssstssereeenseessersaneesnsnaas V-1
*Rear Axle - Hydraulic Brakes
*Rear Axle - Mechanical Brakes

REAR SUSPENSION .....ooiivuticciriteraseriireesse st st ae st aetesses st esstsssesseetesatesatssaeessasasaetaenteseneessanesanressesssernanenns X-1
SEATING ..ooiceieeeeecirecciersees e ereese st e s es s e et e s s e s ts s e s st e e s e s an s et s e st e mt e et e e e smaneent e asE e e s e e e annesmteseneenteeane e nes Y-1
STARTER/GENERATOR......cooieieireeciette st rees s ecsesesse e saensesae st st e s s e sesn e s e s e ensessabanee st sannsussansene AA-1
*Brush Holder Assembly
*Pulley
*Terminal Assembly
STEERING ...ttt s e et e et et re s e e st e e e e e s soer s ne e s mneene s s e e e s s e mn s s b s e be s s bn s b assanns BB-1
*Rack and Rod Assembly
*Steering Wheel
*Tie Rod Assembly
WHEELS AND TIRES ... oottt cme s e s e s h e s e aesaetnen CC-1

*Tire and Wheel Assembly
*Valve Stem
*Wheel Rim

SPECIAL TOOLS......c.cccitmnirsinnmnnnmsssssansnscssansssnsas S S veneenePage No.
Special TOOIS LISTNG...cccieriiieeriieieire et e s csenre e s sre s sasesae e e s et sessnssssmnseeseeessaneessesnsassassessnsasnneranesen Appendix - A
ACCESSORIES..........cccctrecnssscmmmnmmsssenssmmssssensenses S weeee.Page No.
ACCESSOIY LISHNG ..ceieeeeieiieerieese ettt rer ettt e s st e b e et e s me s st s e e s e e et e ane s emva st e nant e s naeesamesnns Appendix - B

iv Service Parts Manual



This manual is divided into several sections:
* GENERAL INFORMATION
* [LLUSTRATED PARTS BREAKDOWN
* APPENDIX

The first section, GENERAL INFORMATION, contains the following information:
* WARRANTY INFORMATION
* GENERAL INDEX
* HOW TO USE THE E-Z-GO SERVICE PARTS MANUAL

The second section, ILLUSTRATED PARTS BREAKDOWN, contains illustrations and parts lists for all systems of your
vehicle.

The third section, APPENDIX, contains a listing of E-Z-GO service accessories and special tools and that may be pur-
chased from the company to aid in the servicing of the vehicle.

USE OF THE MANUAL

To use this manual, consult the GENERAL INDEX to locate the information or illustration required.

Introduction of some revisions varies due to supply of components; therefore, it is possible that various combinations of
components may be found that are not directly reflected by each illustration. Consult the illustration that best suits your
situation and then contact the Service Parts Department. It is important that the serial number of your vehicle and its
model number be supplied to Service Parts when ordering any replacement components.

Locate the serial number plate (see Body and Associated Parts located in the ILLUSTRATED PARTS BREAKDOWN-
section of this manual for its location) and note the complete number shown on the plate.

Ali relevant systems are listed in the General Index and has an alphabetical prefix. The illustration always appears first
and is followed by its related parts list. Additional illustrations and parts lists with the same prefix indicate significant
changes that have taken place since the last issue.

Service Parts Manual v



HOW TO USE THE E-Z-GO SERVICE PARTS MANUA |

TITLE TITLE
P q
8 91
] \_\
LEFT HAND ILLUSTRATION PAGE PARTS LIST (CONTINUED ON
(CONTINUED ON RIGHT HAND REAR OF PAGE IF REQUIRED)

PAGE IF REQUIRED)

1. WHEN THE PART NUMBER 1S NOT KNOWN

* Determine the function and application of the part required. Turn to the General Index and select the most appro-
priate title.

* Turn to the page number indicated and locate the desired part on the illustration.

¢ From the illustration, obtain the item number assigned to the desired part. Refer to the accompanying description
for specific information regarding the part.

2. IFYOU KNOW THE PART NUMBER
* Locate the part number or description in the appropriate column on the parts list page.

NOTE: lItis suggested that you confirm that the part selected is correct by verifying it with the pictorial representation on
the illustrated page.

Should an asterisk (*) appear in the part number column on the parts list page, read upwards until a part number is
found. The part number is the lowest assembly sold by E-Z-GO and the asterisk (*) indicates that the part depicted is
not available for sale by E-Z-GO.

NOTE: Descriptions are indented under the assembly that they are used on. That assembly is, in turn listed under the
assembly that it is used on. This process is repeated until the highest final assembly is reached.

vi Service Parts Manual



ILLUSTRATED PARTS BREAKDOWN

Service Parts Manual

vii



| ACCELERATOR LINKAGE

1 - INCLUDES ITEMS 2 - 46
8 - INCLUDES ITEMS 9- 10
61 - INCLUDES ITEMS 62 - 64

WIRING
HARNESS

Gl\ ®/C§\<\\\
/‘L/\\/\\%—JJ )

ACCELERATOR
CABLE

Page B-1 Service Parts Manual



ACCELERATOR LINKAGE

Service Parts Manual Page B-2



| ACCELERATOR LINKAG Gasoline Vehicle

48 - INCLUDES ITEMS 49 - 54
61 - INCLUDES ITEMS 62 - 64

Page B-3 Service Parts Manual




When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 72062-G02 ACCELERATOR PEDAL BOX (INCLUDES ITEMS 2 - 46) .......ccccecenvinerrcneennns 1
2 70116-GO1 ACCELERATOR PEDAL BRACKET ....cccccttienereccerrenseeeresersssssnnescsseenesseenens 1
3 25853-G02 PEDAL BOX AND COVER......coocoeeeeeercrereneceeeencnreneaannessssnrmsssssessesssssansass 1
4 00487-G3 SETSCREW, 1/4 - 20 X 3/8" LGi.....oceirieiiriinerseriseerssenssesesseesssseesaesssesasssenas 1
5
6 00984-GO1 SCREW, #8 - 32 X 1/2" LG ceetreerreererietecsersesmersneessosesseneseese st e e sse s senssanenns 4
7 10387-G3 COTTER PIN, 3/32 X 3/4" LGi. ...covieteeeeeeesiieesccnersssesessses s ssassscsenesssnssassans 1
8 25799-G02 ACCELERATOR PEDAL (INCLUDES ITEMS 9 - 10) ..ccccvvvierineernericcneneinnns 1
9 * OVAL RIVET ...coreiiiirerereecrerieirensssnisesseessseesssssessnsnessessssssssssensasesssnenns 6
10 27844-G01 ACCELERATOR PEDAL PAD KIT ...ccooeeieeceereveeerecreessseessccnessssnnsenaned 1
1
12
13 00684-G6 SCREW, #8 - 10 X 1/2" LG .eoereeeercirrccrerccteeresenesecsorenssessessinssssasessssssasnens 4
14 17838-G1 BUSHING ...ttt e s e eere s sene e s s s s s er e sassssene s e e s enens senssssnsan 3
15 70134-GO1 PEDAL PIVOT PIN ....circeeecrrinnsnencrercemmressese s isnssessaeasastessssnssssssssenssssees 1
16 00986-GO01 PUSHNUT, 19/84" .......eeeeireiiercrtercesentneesesseenese s saser e aaasanesssnasnsses 1
17
18
19 25861-G01 MICRO SWITCH.......coivireriieerrrciermene et eese e st e sar e e sensannenns 1
20 00982-G01 SCREW, #4 - 14 X 5/8" LGi...cco e errerrcreemrrcreesrenen e sssenscsne s saenssssssessenes 2
21 72403-G01 PEDAL BOX WIRING HARNESS.........ccccciiirrnnenccenisnsseessenssssnerasassssssees 1
22 72402-G01 ACCELERATOR CABLE (WITH NUT) ..cvceeiveeerneeereecerer e seneer e s e 1
23 72198-GO1 MICRO SWITCH CAM....ccociiiiriiceeeeceresinsereecsseesssanescsseresssnesasssenesssnesssnses 1
24
25 72199-GO1 PIVOT BRACKET ....coceeeecceenrtie e eecnrescimrrsesen e s sasassssseessssasesnesssssasessanens 1
26 72066-G01 CONTROL ARM ......ceriiiriterersnenneniceeneeesssesssensssressseeseserensesssnessens sanesassess 1
27 25768-G01 PIVOT ROD...ciiiccceiieirieesimecveerrcttirsesssssseersssansassssasassssessntnssssnnes s snsssesnens 1
28 14390-G1 LOCK NUT, B/8 = 24......eeoeeieircierrveeireesreesstessseeeseessssssaesssnsssanesensasssnesnasenns 1
29
30 73046-G01 COMPRESSION SPRING........ocoerereereernereeercenrereeseesessnssessssssssssessssssssssenns 1

Service Parts Manual Page B-4




Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G™ Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 17677-G1 SPRING RETAINER ........iricteeieerccreeseerenesmcresensssssnenssistansssmnnesasenesasssnens 1
32 72072-G01 ACCELERATOR ROD ....ooicviiecnerereiriscsnesessenisssssnessesassssesssstssssassesessmrsnsseses 1
33 17979-G1 ACCELERATOR ROD BUSHING........cccsereririmmrereseeresenmesssnsersssescsssessssansens 1

-34 00532-G4 NUT, 5/168 = 24 ... reee e revnere s s desne e s e s ssnnse s e s e s saneee e sesssnesssseesanerenssassans 1
35 10386-G3 CLEVIS PIN, 5/18 X 1"LG. cevteeciirneersnrnaeessnreseer s ssseesarssesssaresssesenseessessnnes 1
36 23860-G1 BEARING ......ccccveiiiiiniiiresceesreresineesesseerssenessssrsesesreersssnessesensassseerasserasssanneses 2
37 24621-G1 NYLON WASHER, 5/16".....cccoiiiiieineeiccerennniresesenssssnreersenssssesssesennseseneeesans 2
38 17255-G1 TEFLON WASHER, 5/16"......cco vt rrerrcerecsneesccrenessnesecennesenecssesenssssaneesenens 1
39 12064-G1 PUSHNUT, 1/4" ... et rreenser s sae s e snnessnnseseseses s e ne e s mn s s sssnanans 1
40 00532-G01 NUT, 5/16 = 24......ceereecetceieecctessssee et e s siseseseses s assseseseensssnrensssesenssnsesssanes 1
41 14390-G10 NUT, LOCK, #10 = 24 .......coreeieecererrreerceresssesesesenesssnessesenessssesesessnsssssnessenes 1
42 10385-G4 CLEVIS YOKE ..ottt ssetsiree st e srmrssastesas e s e e sssesssasssanessetsssessasessssnessnns 1
43 00550-G4 LOCK INUT, 5/16 - 24 ...t ssmescsscnssssesesnen s ssss s sssasssssasansond 1
44 72074-GO01 CONTROL ARM LINK ....cooiiiciiiiieiesierinncencsserissanersessessesssssssaseesansasssssusens 1
45 72225-G01 SHOULDER BOLT, 10-24 X 11/16" LG..oceeereeereercniin et 1
46 17677-G2 SPRING RETAINER ... ieteeieeceneereenecsveeensssneseseenssestesasasssssinssesasansess 1
47
48 25690-G01 GOVERNOR BELLCRANK (INCLUDES ITEMS 49 - 54) ....c.ccevvevenrreerrsincnenennnd 1
49 25765-G01 GOVERNOR BELLCRANK........cocitereniircinereceeericnneresenessesserssassssnsssssessansen 1
50 24479-G1 BALL JOINT BALL ......ceercceercerinirerneeneesenenessnnescenessmsmnesesesssssssssseess sasanseses 1
51 00734-G5 LOCK NUT, 10 = 2. ieeeiereeticeessesecercterrnseeerecnsesssssesscssnesssnsessesenesensaneses 1
52
53
54 14390-G4 LOCK NUT, 1/4 = 20 ....uiicceiecrrrecrieienreennrreeseniasessesenesassssssesensssssesssssnsssesassssens 1
55
56 00491-G4 SETSCREW, 1/4 - 20 X 1/2" LGi...cocoreeveeeerreereer e seee e ssesssessess e saeesnssasessenssnens 1
57 25738-G01 GOVERNOR TO ACCELERATOR BRACKET SPRING .......ccccccvrvrerireeeererenes 1
58 25653-G01 ACCELERATOR CABLE BRACKET .......cccceereieercerriersineeere e sessseesssesenssasessesnens 1
59 * WASHER (PROVIDED ON DIFFERENTIAL)......ccccevrtrerrerernrerernnseerneersessnsonnes 2
60 * NUT (PROVIDED ON DIFFERENTIAL)......cocceeererrenereserinseseereercseeseeesessssnend 2

Page B-5 Service Parts Manual



Gasoline Vehicle ACCELERATORLINKAGE

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
61 25702-G01 GOVERNOR PIVOT BRACKET (INCLUDES ITEMS 62 - 64)......cccoveereerreninnnd 1
62 14390-G1 LOCK NUT, 3/8 - 24......oicorirercinnirciieinnncssersseessnsssssessasssssssssessnsesassnssnnsennd 1
63 25655-G01 BELLCRANK BRACKET .....cccceiterrrterrreeereessessecssesseesessesesessesssssssessnsenes 1
64 25763-G01 GOVERNOR PIVOT ......oirretrccrrrrinitirersssesse e ssseesessssesssssassesssssesssasssnsnans 1
65
66 00565-G8 LOCK WASHER, 5/16" ... eeerrer st rtrcsesreeesses e st essessnssssesnses s s sesanennen 2
67 00276-G6 BOLT, 5/16 - 24 X B/4™LGi..oeiiieceeevtircrrnrreeseeessesseressssssessessesssesssssssnessssssessenns 2
68 00526-G4 NUT, #10 - B2ttt cerasrs s se s saressssssasesstsese e sassenne s nsesensenns 2
69 25737-G03 GOVERNOR LINKAGE ROD........ooiiiviriirirecierieesseenssseseessesessesssnesessnssseens 1
70 25737-G01 CARBURETOR LINKAGE ROD ......coivciviierriercreecresrerreseesesesessscsssesssssssnessanens 1
71 25737-G02 THROTTLE LINKAGE ROD.......oiiciitiireerciresrtesreesiseessstssseessssesenessasssssssnes 1
72 14390-G1 LOCK NUT, 3/8 - 24 .......eoirrrrreritnsereeriessseesinessnssssessssenssssssssesssssesseessasesssnsessanss 1
73 24465-G1 BALLJOINT SOCKET ......cciiciiivereaterreesseeressssiasssnessssssessasesssnsessessssssssessessenes AR
74 25760-G01 CARBURETOR PIVOT .....tiiieevrterieeictiietsinrrsessssesssesssressssessssensesesesssssssnssnend 1
75 00414-G8 BOLT, 1/4 - 20 X 17"LG..cciriiiriiicerenerirseesseeissecsssisesnesssssssessssessssssssessssesssnsessnsens 2
76 72197-GO1 PIVOT BRACKET .....cotiriieriirciiintisreiiseessstevecsssssesssessssssssssssessssesasssssesssnsssssensd 1
77 14390-G4 LOCK NUT, 1/4 = 20 ... coiiiieecrieciteeitisreerseressasssssesennessssessssesssasssesensassansssnsssessered 2
78 00715-G1 BOLT, 5/16 - 18 X 13/16™LGi....ciiiieceeecerseecrtereteeeeerisressesssesesseseseesesserssssessennd 1
79 72401-GO1 CHOKE CONTROL, (WITH NUTS) .....oierecireeeeereererecereeesceeseesscenseeeesssesenesnss 1
80 00568-G4 LOCK WASHER, 9/16" .......oiiieercierieiicerinereereecersessesesnesssnessenesssssseesessessassesssnns 1
81 00545-G4 NUT, 9716 - 8.t rcs s ecse s e e see s s sanesbesenasesesannssnnasees 1
82 00544-G4 NUT, B/16 = 24 ....ceeretrrttscecritrsetssetesnresasssseesessesssesesssessssesseasseaesaneesssnasssaens 2
83 26728-G01 CHOKE BRACGKET .....oieiticireieeerrreeerestessssessasessasessesesssessssssseessessssss sessesanen 1
84 12064-G3 PUSHNUT, B/16"....ciieecereeeecceircrierrsreceesee e e sesceesnse s ssnsssssessessessessesasensensensens 1
85
86 72108-G01 CHOKE CABLE ADAPTER.........coertreeirreeececceeeeseeeessnesse e ssnssaesssssesssnnesssend 1
87 72109-GO1 ADAPTER RETAINER ...t trtectrsseseeesissnessesessrssssssssssesessssssens 1
88 70135-G01 PEDAL PIVOT COVER......cooeercriecretercnessrseseseseesseesssssesssssnssssssssssansamesnes 1

Service Parts Manual Page B-6



VA
advogdood

s ..hh..uﬂ/.h/.r.,hh./rru.‘.hb,

A W N
TN
\ N\
N\ &

N \

Gasoline Vehicle

T3NVd HSVY1dS

9HO39
@ 3002 JNNVA visnony °

onTvzs OIS Z3

S -2 SIN3LI S3ANTONI- |

METAL BODY AND ASSOCIATED PARTS

Service Parts Manual

Page D-1




LATER PRODUCTION

Service Parts Manual Page D-2



Gasoline Vehicle

METAL BODY AND ASSOCIATED PARTS

L
.
.

—
-

o

o

.
-

o

S

115
117

114
116

Service Parts Manual

Page D-3



| Gasoline Vehicle METAL BOD

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 71151-GO01 INSTRUMENT PANEL (INCLUDES ITEMS 2 - 5) ..o cnerseneand 1
2 71153-G01 BALL DEFLECTOR, PASSENGER SIDE...........cccovvveerremrarrereesereenesenninnd 1
3 71154-Go1 BALL DEFLECTOR, DRIVER’S SIDE ........ccccecvevireinnescteaceesseresesesevanesnsennd 1
4
5 00614-G5 SCREW, #8 - 18 X 5/8" LG ..c.nereirrcreerrereeecieeceeneis e sceneeneese e ese e esee e 6
6
7
8 71030-GO1 COWL CAP ...ttt sse s st s rae s sne s s e s e s s e s e e e s e e s nanensseen 1
9 71101-Go1 COWL SUPPORT BRACKET ......coocrirvernrrirenerreerciseessesassnesessesssesssessssssssssesssennd 1
10 19817-G1 E-Z-GO NAMEPLATE .....ootiecrertereteeecrcreee s se st neneseee e s e snesaneeme st asnnnasaneed 1
11
12
13 12064-G3 PUSHNUT, 3/18" ...ttt et s e e sameesen e 3
14 71071-G** FRONT COWL ...ttt sseee s e sese s san e s e s e me e ! B
15 71076-GO1 RETAINING TAB ... eercit e e eete s e e s er s saseser e s e s e e e s me s ensnbasond 2
16
17 71036-G01 FENDER FLANGE, DRIVER'S SIDE.........cccocivvrrecmirinnnereninisnennennsesaensan 1
18 71035-G01 FENDER FLANGE, PASSENGER SIDE ..........ccocorierniiientcecinninecnennannans 1
19 10570-G10 STAINLESS STEEL RIVET, 5/32 X 1/2" LG...eireeveeetecereee s rcere e 2
20 14601-G10 RIVET, 5/32 X 7/18" LGi...oerrireiretiecer e eeenrnssensssnessnnrsnesssesesesease e sesos s snessaseans 16
21 10570-G10 RIVET, 5/32 X 9/16" LGi.....uuiiieieirecierrrnreeeseeeseen e semr s s et ee e e s e s s see s eessanenne 2
22 16469-G7 WASHER, 1/4....o et serers s e s nassanessasasan s s e e s e se s anesaneanes 1
23 71102-Go2 BOLT, 1/4 - 20 X 1/2" LG cueerieeeeeeeeeeeeecreenssseserese s e scee e ssnsssesesesssesannnsassnes 4
24 15121-G3 WASHER, 1 1/4 O.D. X 7/32 LD. c.cetrteeieeeererieirneecteesresanesseesesanesaeessnessessnsesnsans 2
25
26 71117-GO1 FRONT COWL SPLASH PANEL ........coririertrcriercrenreesercreseesenseee s e s e esaneenes 1
27 71056-G01 BOLT, 5/16 - 18 X 5/8" LG .....erereeceererrerscereeestesveeseesssessesssesess e sesessnsssesssssnes 4
28
29 16816-G2 RATCHET FASTENER ......ooeiieeerceee ettt ssstses e e e s e e eenese s sesssssssnsnesnsen 4
30 71115-GO1 VINYL TRIM .ottt esse st e s stesse s e s e s e sae e sasesasse s e snensanns 2

Service Parts Manual Page D-4



ASSOCIATED PARTS

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

Gasoline Vehicle

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31
32
33 14601-G13 RIVET, 5/32 X 9/168" LGi.....cceeecrrecienentecreeessnaesesesenssssnsssessssssssesssesasssssannessans 2
34 14601-G11 RIVET, 3/16 X 9/16" LGi.....oereirerecrrircicrenne e ssnnsssesetssnmse s sssenssssnesssssesssesensssans 10
35
36 70047-GO1 UPPER FLOORPAN ...ttt crecceesesssssen e e searessenennesasessensnesssenneesersnnennd 1
37 70451-GO1 LOWER FLOORPAN ... rrrcsmtrcceerencnrerresecnnis s mesessesssostesasasssesssssssassnenss 1
38 70452-G01 SWITCH ACCESS COVER .....cooceieeieiirrmeccienresirieeeseeessssreeseseressssessssonnassssnnens 1
39 70316-G01 LOWER FLOOR PANEL ... iiircccetccirenrecreecneesssennessensssaneresenenenassnesans 1
40 14601-G11 RIVET, 3/18 X 9/16" LGi..cooiieiirvetictiireensetncesseescssessnessaeesssesssnassanssenesesnnesansnes 7
4 18391-G1 NOISE SUPPRESSOR STRIP ......ccoiicevceririirieeereerenceeesernnesesnesssssresessserassaenens 2
42 72113-GO1 TRUNK LID NOISE SUPPRESSOR......ccccocrimrcinssintennse e csens e e 1
43 22744-G1 BAGWELL NOISE SUPPRESSOR.....ccocoririmrrcri st csseresssnsseseenns 1
44
45
46
47 71401-G02 BAGWELL ... eiitiicecierrrcreteneesceseeseeeesesr e e reseenessssmeresassessns s sosenasssnenssnsansens 1
48 20271-G2 BUMPER PLUG HOLE ..........iiiiiiencereccenenenannesenersesasseseseessssessssssenessssnnesas 2
49
50
51
52 18436-G1 RIVET, 1/4 X 5/8" LGi....ooeceeeiiiiereeerrecetecirenenneeeresssescssesssnessssensessseesassensessanneses 4
53 16816-G2 RATCHET FASTENER ......occcceeitirieeeninerecrnteceeeesesiseeeseseeresssnessnsresesseesessseness 8
54 71551-G04 FENDER LINER, PASSENGER SIDE .........cccoeviteriirietircicsereerseseesenesiaseesansans 1
55 71552-G04 FENDER LINER, DRIVER'S SIDE.......cccoccceeviteiimiceereniiensnererennessseresescessseneness 1
56 16816-G2 RATCHET FASTENER ........cooeiiteiecinecitecinrseecsstsessesseessaeessenssenssssesessnessnsaned 12
57 71055-G01 RIVET, 3/16 X 3/8" LGi.....ceiveirrereirtesirtiseeiesnsssesscsensisesssnssssssssssessessesesesnnssnsanns 4
58
59
60 10570-G10 BUMPER RIVET, 5/32 X 9/16" LGi. ...ueoiirrrierieretrenrveerersrenceseseseeesecssnessessnns 12

Page D-5 Service Parts Manual




| Gasoline Vehicle TAL BODY AND ASSOCIATED PART

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1t 2 3 4 5 DESCRIPTION QTY.
61
62
63 71353-G** ACCESS PANEL ...ttt sesssnas 1
64 71002-G01 SCREW, #8 X 1/2" LGttt e essnessns 6
65 71347-G0O1 FILLER PANEL, PASSENGER SIDE........ccocioiiintiriireiicisissssissssssiseaens 1
66 71348-G01 FILLER PANEL, DRIVER SIDE ..ottt 1
67
68 10570-G12 RIVET, 1/4 X /2" LGttt vesessee s e ssessseses e s e saesesanesenaes 4
69 71003-GO1 SPEED NUT, #8 ...ttt ss e et sne st e s e s enessne e s snens 4
70 14601-G13 RIVET, 5/32 X 9/16" LGi....ooourriiriiirnictiticnnitee ettt ssesaecsssaessesnes 2
71 16816-G2 RATCHET FASTENER .....ccovirrriceiis st 2
72 14601-G10 RIVET, 5/32 X 7/16" LGi...vieiririreitcentcrntnrcscnenetsssssssessssse e saseseenanans 8
73
74
75 75017-GO1 SCUFFGUARD ACCESS PANEL......ccccvvimivneriiniinieniinsensissnsssisesssssnassend 1
76
77
78 71341-G* FENDER, PASSENGER SIDE..........cccoueiinmiinrinnienc e 1
79 | 71345-G01 FENDER POCKET, PASSENGER SIDE .........cccccevmmimviirirninicinencseeiens 1
80 71355-G01 FENDER CAP, PASSENGER SIDE.........cccoonininniieiiineneeninesssessnen 1
81
82 71373-G02 SCUFF GUARD, PASSENGER SIDE...........ccoviinnrincninenc et neead 1
83 71342-G** FENDER, DRIVER'S SIDE ........ccccoiiitininnirricinciracnscnnnissensssssinssisesessaesssesass 1
84
85
86 71356-G01 FENDER CAP, DRIVER’S SIDE .......c.occcticrrnirecenreneennntcstesesensesses s sensnsenens 1
87 71373-G01 SCUFF GUARD, DRIVER'S SIDE.........cccccevineirnenienreeeeenscssestsseeesessneessene 1
88
89 00228-G4 SCREW, #10 - 24 X 1/2" LGi. .ttt seensnere e s sse e saesasasnesaeas 3
20

Service Parts Manual Page D-6



| METAL BODY AND CIATED PARTS Gasoli

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION Qry.
91 | 14601-G10 RIVET, 5/32 X 7/168" LGi....veveceirinricriiinc ittt senssesn e e sae st saesans 5
92 16816-G2 RATCHET FASTENER ...ttt csiss s et st ssss s e sssuees 4
93
94 71003-G03 SPEED NUT, #8....ciniiiiiiiiininninicries e sssnssssssssssssiesssnssscssassssssses 4
95 71004-GO1 SCREW, #8 X 3/8" LGi....ecceiriiriirtiritnnstsncicsssis st snssssaesssssesssend 4
96 11027-G3 LOCKINUT, 10 =24 ...ttt s s e sans s 3
97
98 70245-G01 BATTERY TRAY ...ttt sesase st s sssesassssssasa 1
99 00715-G2 BOLT, 5/16 - 18 X 13/16" LGi....covririiririinirr et siirecsisssssisesese s s ssnasees 4
100 | 70244-GO1 SPLASH PANEL .....ouviiiiiiiiitrtntsnrneneessetcnn s ssssse e st sessaed 1
101 00114-G6 SCREW, 1/4-14 X 3/4" LG ....vtiirecriiicirinienire st s st sssssstssssanes sasessessses 4
102 16816-G2 FASTENER ..ottt sttt cme st e sb st s s st st 2
103 | 27166-G02 FRONT SHIELD. ......coviiiitiiinininicciiiireisise s nesssisssssenssesesssasens 1
104 | 71015-GO1 FRONT SHIELD BRACE ..ot nessssaissecsnsesassessanes 2
105 16469-G7 WASHER, 1/4...cciiiiiti ettt st ss s sss e sn s s s sae s sans 2
106
107 | 71644-GO1 FLOORMAT ...ttt et st s sessasssaesansanessasssnsnnnesnnssnas 1
108 | 71641-Go1 ROCKER PANEL SILL PLATE, PASSENGER SIDE .........cccceovvimnuerirniinicennanes 1
109 | 71641-G02 ROCKER PANEL SILL PLATE, DRIVER'S SIDE........c.cceoevvermnmnnnninineaseesenannas 1
110
111 16705-G1 STAINLESS STEEL SCREW, 1/4 - 20 X 1" LG. .ccccrviriiriiiinrnneneineessessesns 4
112 23726-G4 SPACER ...t e e 4
113 00891-G2 LOCK NUT, 1/4 = 20 ...ttt st ssnssns s e sassaesnesaes 4
114 71642-G02 ROCKER PANEL, PASSENGER SIDE, FRONT ......cccccoonmmimniiiiicinnscns 1
115 71643-G02 ROCKER PANEL, PASSENGER SIDE, REAR..........ccccvmrnincnienceceeeeeens 1
116 71642-G01 ROCKER PANEL, DRIVER’S SIDE, FRONT ......ccccectectmrmeeenrrrecnntsseereresensneenens 1
117 71643-G01 ROCKER PANEL, DRIVER'S SIDE, REAR.......coccoviiinricnetreeecennes e 1

Page D-7 Service Parts Manual



Gasollne Vehllcle | METAL» BODY AND ASSOCIATED PARTS

Service Parts Manual Page D-8



Gasoline Vehicle

PLASTIC BODY AND ASSOCIATED PARTS

1 -Includes ltems 2 - 5

Service Parts Manual

Page D-9



I Gasoline Vehicle PLASTIC BODY AND ASSOCIATED PARTS

Service Parts Manual Page D-10



PLASTIC BODY AND ASSOCIATED PARTS

Gasoline Vehicle

1999 and Later
Models Only

/

73

Page D-11

Service Parts Manual



I Gasoline Vehicle PLASTIC BODY AND ASSOCIATED PARTS

Service Parts Manual Page D-12



I PLASTIC BODY AND ASSOCIATED PARTS Gasoline Vehicle |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
1 71151-G01 | INSTRUMENT PANEL ASSEMBLY (INCLUDES ITEMS 2 - 5) ...ceveverererene 1
2 71153-G01 BALL DEFLECTOR (PASSENGER SIDE) ......ccomvverereeesereeenseserereesenessenens 1
3 71154-G01 BALL DEFLECTOR (DRIVER SIDE)......veeeeoreeeeeeeeresereeeeseseeeessesesesessssessesens 1
4 00614-G5 SCREW, #8 - 18 X 5/8" LGirrvveeeereeeseeeeeessesesesseseseseesesessessseesesesessseseessseseens 6
5 71158-GO1 INSTRUMENT PANEL INSERT (4 CUP HOLDER) ...evveeeeeveereeeeeersenerereene 1
6 28169-GOT | LABEL (SAFETY)veeeeeereeeeeerseessesesessesessessesssseseseesesessesessesesssesesssesessssesessenen 1
7
8 71413-GO1 | SPLASH PANEL . ...orovveeeseeeseeeeeeseeeeeseessseseesssessesssesesesesessesesese s nesssseseesesessesens 1
9 27919-G02 | FOAM TAPE ..ot see e seeeseesesseseseseesesseeseseseenessesesessereseesens 3
10 | 01036-GO1 | SCREW, #10 - 24 X 3/4" LG. (TO EARLY 2000 PRODUCTION) ......veourveerrnens 4
11 11098-G7 LOCK NUT, #10 - 24 (TO EARLY 2000 PRODUCTION) w...coorvveeereeereseeesseeenens 4
12 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LG. (LATE 2000 PRODUCTION)................ 4
13 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LG vvoueveeeseeveereeeeeeseseeseesesseessesesesesseneseesens 1
14 | 71115-G01 | VINYL TRIM (PASSENGER SIDE) ..corveeerereeerrereeeseseseeseeseeessseesseeseseseesereseesens 1
15 | 71115-G02 | VINYL TRIM (DRIVER SIDE)......omiveeeeeeeeereeseeesseseseeseseseesssseessseessseseseseeseseseesens 1
16 | 71055-:GO1 | RIVET, 316" X 3/8" LG seevveereeeeeeeeeereeseseseeseseseeseseeseseeesssseessse s sesseseseesesessesens 10
17
18 | 01038-G01 | SCREW, 1/4 - 20 X 1/2" LG crevveereeveeereeeeeeseereressesesseseseseesesseeesssessesesseseseeseseseesens 4
19 16469-G7 WASHER, /4" ..o vooeeseveeeseeveeseeseeesseseeseeeseasssessseeses e sessesesseseseseessseesessseesesssenen 2
20 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LG vvoeeeveeereereesseeseeeesesseessseecessssesesesseneesesens 2
21 27166-G02 | FRONT SHIELD ...oriveereeeeeeeeeeeseeeeesseseeeseeseeessessssesessseesesseeseseseesessesesessesessesens 1
22 | 71015-G01 | FRONT SHIELD BRACE. ... . oiveereeeeeereeeereeeseeeeesseseeeseesesessessseesesesesesssssessenens 2
23
24 | 71510-G02 | UPPER FLOORPAN ...oooeeeeereeeeeseeeeeeeseeseeeesssseessesesneeseseseesssaesesesessss s seneenens 1
25 | 70451-GO1 | LOWER FLOORPAN. ... oieereeeeeereeeesesesetseeesseseesseseseseesesessesssaesesesesessseeseseesens 1
26 | 70452-G01 | ACCESS COVER....ieeoeeeeeoseeeeeoseeeeeerseesesesesssesessesesssssesesseseseesesessessseesesssene 1
27 | 14601-G11 | RIVET, 3/16 X 9/16" LGiuveerreeeereeereereeeeeeeeeeseeeesseseesseseseneesesessesssaesesesessss s seneeeens 16
28 | 70316-G01 | REAR FLOORPAN.....ooeeeoeeeeseeeeeeseeeseeeeeteeeessssesessesesneeseseseesssaesesesesess s seneenens 1
29 10570-G10 | RIVET, 5/32 X 1/2" LGiuvvreereeeererereereeeseereseesesesesseessesesesessesessessseesessseesesssesesssnens 5
30 | 71598-G04 | FLOORMAT....oooioieeeeeeteeseeeeeseeeeeeseseesesesesseeseeseseseeseseseesesessesssaesesesesess s sessenens 1

Page D-13 Service Parts Manual



I Gasoline Vehicle PLASTIC BODY AND ASSOCIATED PARTS |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 71051-G** L0 1 SRR SRP 1
32 71055-G01 RIVET, 3/16" X 3/8" LGi. ..o ceeeeeeeercctee e sscee s sneessee s sseeereee s sveee s snnnessseeessaneeenns 9
33 10570-G11 RIVET, 3/16" X 3/4" LGi. ... eeee e et e e scceesste e st e s saee e s sve e s snnnesnsne s saneeenns 2
34 71056-G01 BOLT, 5/16 - 18 X 5/8" LG ..eceiiiiieiiiiiiiieie e sciicete s siene s s e s se e s s nneaa s e 4
35 00570-G2 WASHER, 5/16....ceiieii ittt sttt ee e e st e e e e st e e e setae e e s sreaeessannraeeesnans 4
36 01035-G01 BOLT, 5/16 - 18 X2 1/4" LG. (WITH SUNTOP) ...cooererere et eeeeneeen e 4
37 00905-G8 LOCK WASHER, 5/16" (WITH SUNTOP) ...ttt 4
38
39 71037-G02 E-Z-GO NAMEPLATE (GOLD)....cccccierccee e recee e reeesiee s seeesseee s sneessee s sneeenns 1
40 12064-G3 e S o L A PR 2
41
42 * SERIAL NUMBER PLATE ......ooiii ettt sttt e stee e e seee e e e e sae e e 1
43 * O L I PR 1
44 01041-GO1 RIVET, 5/32" X 7/8" LGi. ..o ceeeeeeeerecte e e retessseessteessee s ssseeesaae s sveee s snnne s seseesanenenns 4
45
46
47 70484-G01 SUPPORT PLATE ......oi i ciieccteeeree e vtr e e ete s ssee e s sresssee e s sreeesee e s sseessnneesssnessnnnnn 1
48 14601-G8 RIVET, 3/16 X 7/16" LG oot e et s cee et e st e s s s ereee s sve s s e s en e sneeens 2
49
50
51 71912-G** REAR BODY ASSEMBLY (INCLUDES ITEMS 52, 53) ...ccccoevvrevrceeeernecvceeeens 1
52 71318-G01 BAGWELL LINER........coiiiceeeee e ertee vt seressven e s svee e e e s sve e e nene s sseeeenes 1
53 16816-G1 RATCHET FASTENER, 1/4" X 5/8" LG.....ucvtiiiiie e 26
54 71316-G01 [ T RS 1
55
56 71451-G0O1 REAR BUMPER (1995-98 MODELS ONLY)......coviiviireerereeesceeeesreesseeeesveeens 1
57 71398-G01 BOLT, 1/4 - 20 X 1 1/4" LG oottt ettt e s 4
58 71455-G01 BUMPER PLUG ...ttt te s ae e e s s e s e e s s neaa e s 4
59 16816-G4 RATCHET FASTENER........ooi it s e ee s saes e e se e s snae s e e sreeenns 2
60 71457-G01 BUMPER STAY ...t rrter s ree s stes s svee s s ee e s svee s s see e sssae s ssneesseeessnsaesnsenessnseenans 4

Service Parts Manual Page D-14




I PLASTIC BODY AND ASSOCIATED PARTS Gasoline Vehicle |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
61 70244-G02 SPLASH PAN ...ttt e e e e s e e e e e e e e anes 1
62 70245-G01 BATTERY TRAY ...ttt sttt s s s s 1
63 00715-G2 BOLT, 5/16 - 18 X 13/18" LG ....eeeeiciee et ree e see s see s e s snse s e e s eens 8
64
65 71551-G05 EXTENDED FENDER LINER (PASSENGER SIDE) ......ccccccovviiciiiieeceeee e 1
66 71552-G05 EXTENDED FENDER LINER (DRIVER SIDE) ....ccccoovvecvreerieecee e seee e 1
67 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LGi. .....ciiiiieieieee st te e e 8
68
69 70440-G01 SEAT FRAME.......oot ettt s st e s ee s e s s e e s e s e s e naness e e e sanne s 1
70 00715-G2 BOLT, 5/16 - 18 X 13/18" LG ....eeeeiciee et ree e see s see s e s snse s e e s eens 2
71
72 71320-G01 ACCESS PANEL ..ottt srae e e s sr e ae e e senraeee s nane 1
73 71002-G01 SCREW, #8 X 5/8"LG......ooeeeceeieieerceee et esseee s svee st e s svee s s s s e e s s nanesnseessnnneen 5
74 71364-G02 BT 0 I | 1
75 10570-G12 RIVET, 1/4 X /2" LG ceiiieeieeie ettt sttt e s e s e e s s e s e 4
76 10570-G10 RIVET, 5/82 X 1/2" LG itiiiiiiciiieie ettt te st ee s seieae e ssiae s e s s ssae e a e s ssneaesnasneenes 6
77 18436-G1 PLASTIC DRIVE RIVET, 1/4 X 3/4" LGi...coiioeerecreeeereeseee e e sseeessveessereessveeenns 2
78 71609-G01 HINGE PLATE ..ottt e s ee s st e s vee s e e e sse s s esse s sasa e s see e e saneeenns 2
79 10570-G11 RIVET, 3/168 X 3/4" LG ..uitiiiiiiiiieie e sciiiete st ee s seieae e sssiae s e s s ssae e e s nsaeaessasneenes 4
80
81 71336-G01 REAR BUMPER (EARLY 1999 MODELS ONLY) ....oovreeririrerceeee e sseeeesveeens 1
82 00559-G8 LT | = TR R 4
83 01039-G01 BOLT, 1/4 - 20 X 5/8" LG ..utuiiiiiiiieiiisiiiiete s siiieeee s siene s s seeen e s e e s s e naseaae s e nanes 4
84 71945-G01 BUMPER PLUG (EARLY 1999 MODELS ONLY) .....cciiiiiiieeeiee e 4
85 14601-G17 RIVET, 3/16" X 9/16" LGi. ..eeee ettt ee s st e e s sve s s e s e e s e e 4
86
87 71642-G02 ROCKER PANEL (FRONT, PASSENGER SIDE) .....ccccooiiiiiiiieeinncieees e 1
88 71642-G01 ROCKER PANEL (FRONT, DRIVER SIDE) ........ccouetiiiiiiiieeniieectescivene s seineenen 1
89 71643-G02 ROCKER PANEL (REAR, PASSENGER SIDE) .....cccoeccveerirrreeeeereeeseeee e 1
90 71643-G01 ROCKER PANEL (REAR, DRIVER SIDE) ....c..ccceiivirrierereeeseeeeeeneesseeesssveeens 1

Page D-15 Service Parts Manual




I Gasoline Vehicle PLASTIC BODY AND ASSOCIATED PARTS |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
91 71641-G01 SILL PLATE (PASSENGER SIDE).....c.cciiieiee e 1
92 71641-G02 SILL PLATE (DRIVER SIDE) ..ottt et 1
93 16705-G1 SCREW, 1/4 - 20 X 1" LG «oreeiereeerre et e 6
94 23726-G4 SPACER ..ot e e e 6
95 00891-G2 LOCK NUT, 1/4 = 20 ..ottt sne s s 6
96 15058-G6 RIVET, 3/16 X 15/18" LGi..cove e s e ser e 4
97 72548-G01 BACK FENDER NOISE SUPPRESSOR........ccccoviiiieeeeeecee e 2
98 72551-G01 SIDE FENDER NOISE SUPPRESSOR.....cccciiceceree e 1
99 72552-G01 FENDER NOISE SUPPRESSOR .......cccoiiiireriee et 1
100 72549-G01 SMALL SEATWRAP NOISE SUPPRESSOR ..o 1
101 72112-G01 SEATWRAP NOISE SUPPRESSOR ......cccoiiiecnee e 1
102 22744-G1 BAGWELL NOISE SUPPRESSOR........cooi ittt e 1
103
104
105 28382-G01 BLOWER HOUSING NOISE SUPPRESSOR........ccccciiiireecene e 1
106 12547-G1 SCREW, BMM ...t s e s e 4
107 00565-G7 LOCKWASHER ..ot e s e s e e e 4
108 00559-G7 WASHER. ...t e e san e e s ne e 4
109
110 71451-G01 REAR BUMPER...... .o ettt e 1
111 71457-G01 BUMPER STAY ...ttt e s ee e sane e csnesesane e e e 4
112 00559-G8 WASHER, 5/18" ...ttt e e e 4
113 71398-G01 BOLT, 1/4 - 20 X1 1/4" LGttt e s 4
114 71445-G01 BUMPER PLUG ...t et s s e s 4
115 01042-G01 J-TYPE NUT RETAINER, 1/4 = 20 ....eoiiiii e 2
116 01038-G01 SWAGE FORM SCREW, 1/4 - 20 ....ciiieericeireee e 2
117
118 71515-G01 REAR BUMPER (LATE 1999 MODELS ONLY) ....coiiiiiie e 1
119 71514-G01 BUMPER PLUG (LATE 1999 MODELS ONLY) ....cooririrreeirrerecre e 4

Service Parts Manual Page D-16



BRAKES - MECHANICAL

Gasoline Vehicle

1 - Includes ltems 2 - 28

Brake Pedal (Vehicle With Brake Lights)

Page E-1

Service Parts Manual



I Gasoline Vehicle BRAKES - MECHANICAL

30 - Includes ltems 31 - 39

Brake Pedal (Vehicle Without Brake Lights)

Service Parts Manual Page E-2



I BRAKES - MECHANICAL Gasoline Vehicle

47 - Includes Items 48 - 57

Page E-3

Service Parts Manual



I Gasoline Vehicle BRAKES - MECHANICAL

88 - Includes Items 90 - 98, 100, 101 Front of Vehicle

89 - Includes Items 90 - 97, 99 - 101
90 - Includes Item 91
92 - Includes ltems 93 - 97

*98 - Includes Items 100, 101
*99 - Includes Items 100, 101
106 - Includes Items 107 - 108

* E-Z-GO recommends ordering
Brake Adjuster Kit (items 98 or 99)
when replacing brake shoes.

Service Parts Manual Page E-4



I BRAKES - MECHANICAL Gasoline Vehicle |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

1 70263-G01 BRAKE PEDAL ASSEMBLY (WITH BRAKE LIGHTS)

(INCLUDES ITEMS 2 - 28) ...coiiiiieciere e e sne s e e 1
2 * BRAKE PEDAL.......eoo ettt s 1
3 70265-G01 PARK BRAKE PEDAL ......ooi it e s 1
4 70274-G01 BRAKE/PARK BRAKE PEDAL PAD KIT (INCLUDES ITEMS 5 - 7) ............. 1
5 * SERVICE BRAKE PAD ......ooniiireeenerer et 1
6 * PARK BRAKE PAD ...t e 1
7 15766-G1 OVAL RIVET, 3/18 X 3/8" LGi.....oeecieree et 9
8
9 * SERVICE BRAKE PEDAL PLATE ...t et 1
10 15932-G2 PIVOT PIN ..ottt e e s e 1
11 11737-G1 TORSION SPRING ...t e 2
12 12064-G1 PUSHNUT, 5/16" ...ttt e s 1
13 00737-G8 SCREW, #10 - 24 X 1" LGi.o et 4
14 00739-G1 RUBBER NUT, #10 - 24 ...t 2
15 22362-G3 BRAKE PEDAL STANDOFF ......ooiiiieieiee e 2
16 27137-G01 CONICAL SPRING ...ttt s 2
17 11098-G7 LOCK NUT, #10 - 24 et e e 2
18 10606-G8 MICRO SWITCH ..ottt e e 1
19 00645-G2 SCREW, #6 - 32 X1 1/4" LGi..ooiiie et 2
20 00559-G5 WASHER, #10 ...t 2
21 00559-G3 WASHER, #6 ...t e et e e s 2
22 00565-G3 LOCK WASHER, #6 .....eoeecerreirirrrn ettt 2
23 00525-G5 NUT, #6 - 32 .ttt s e e e e e 2
24 ¥ BRASS SCREW ...ttt s 2
25 00567-G3 LOCK WASHER, #6 .....eoeecerreirirrrn ettt 6
26 14628-G1 FASTON TAB ...ttt s e s s e 2
27 24605-G1 WIRE HARNESS (BRAKE LIGHT).....c.cci it 1
28 17618-G1 WIRE TIE. ..ot 3
29

Page E-5 Service Parts Manual



I Gasoline Vehicle BRAKES - MECHANICAL |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

30 70264-G01 BRAKE PEDAL ASSEMBLY (WITHOUT BRAKE LIGHTS)

(INCLUDES ITEMS 31 - 39) 1iiiiiieciiete et seee e e en e s ae s s s 1
31 11737-G1 TORSION SPRING .....cootiieitie e cereeree st s sstee s et sssvee e ree e ssaee s sanne s 2
32 15932-G2 [ Y4 2 I | SR 1
33 12064-G1 PUSHNUT, 5/18" ..ottt sttt e e seaa e e 1
34 * BRAKE PEDAL.....uoiiii ettt sttt stee st 1
35 70265-G01 PARK BRAKE PEDAL ..ottt rtre e seee e seee e seee e s 1
36 70274-G01 BRAKE/PARK BRAKE PEDAL PAD KIT

(INCLUDES ITEMS 37 = 39) .ueiiiii ettt 1
37 * SERVICE BRAKE PAD ...ttt ene e 1
38 * PARK BRAKE PEDAL PAD........ccotiiei ittt 1
39 15766-G1 OVAL RIVET, 3/16" X 3/8" LG...eeiieeeceervcreeeeeenvvree s eesseeeesene s svee e 9
40
41 70582-G01 SHOULDER BOLT, 3/8 - 16 X 4" LGi....ccciee ettt s 1
42 70581-G01 FLANGED BUSHING .......coc ittt senessee s seee s e s sne e e e sasne s 2
43 70676-G01 TORSION SPRING ......ooiciiecieesttre e eee e st e e e s er e e sse e ssee e s sreesseee s sseeeennes 1
44 00643-G1 WASHER, 3/8" ...ttt st e e e e st e e e s rae e e s sereaeeesannraeeesnan 1
45 11098-G5 LOCK NUT, 3/8 - 16 ..eeiiiiiiieiiieciieeteseiiete st ae s sve e e s s e s e e s s e saneaae s e nasnes 1
46
47 70272-G04 COMPENSATOR ASSEMBLY (INCLUDES ITEMS 48 - 57)...cccccvieeveerceeneennnn 1
48 25882-G04 LINKAGE ROD ...ttt ettt e seaa e e 1
49 00532-G4 NUT, 5/168 - 24 ...ttt e e a e e 2
50 * (0 1
51 23463-G1 COMPRESSION SPRING........ccooei e rceee et eveee e ree e ssae e s seeeesee s s 1
52 23061-G2 COMPENSATOR STOP TUBE ...ttt srnee e e e 1
53 17979-G1 BUSHING ...ttt e e se e e e e 1
54 15121-G1 WASHER, 3/8".....oe ettt se st sstee s s e e e s e e ee e s sanee s 2
55 28082-G01 EQUALIZER BRACKET ....uviiitir e crtre vt srresee e s see e s e e s s e esee e s svee s e 1
56 00963-G01 SPHERICAL NUT, B/16 - 24 ......uoiieei ettt setne e e s ae e sssnae e 1
57 11098-G9 LOCK NUT, 5/16 - 24.....uoeiiei ettt et a e e 1
58
Service Parts Manual Page E-6




I BRAKES - MECHANICAL Gasoline Vehicle |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QY.

59

60

61 | 28083-GO1 | BRAKE COMPENSATOR BUMPER..........ooomiirorerrerereresenesssessssssssssssssssssssssssnees 2
62 | 70700-G09 | BRAKE CABLE (PASSENGER SIDE) ......ooorvrevvveveveressesssssssssssssssssssssssssssnssnsns 1
63 | 70700-G08 | BRAKE CABLE (DRIVER SIDE) ....oososoesososseseseeeeeeeeeeeeeessessssssssssssssssssssssssnees 1
64

65 | 12305-G1 RETAINING RING .....ccooooreeeeeeeeeeeeee s ssssssssssssssssssssssssssssssssssssssssssssssssessesssesesesnee 4
86 | 12416-G2 | WIRE TIE cooooooooeveeeeeeeeeesssssssssssssssssssssssssssssssssssessssseseesssesssssssssssssssssssssssssssssssnnes 2
67 | 10386-G3 | CLEVIS PIN, 5/16" X 1" LGiureeeermrmmmsrmsssssssssssssssressseesesesesessssssssssssssssssssssssssssssenes 3
68 | 10387-G3 | COTTERPIN, 3/32" X 3/8" LGi..oouvvrrmmmrerrsressssssssssssssseressssssssssssssssssssrssssssssssess 3
69

70 | 70601-GO1 | KICK-OFF LINK ......ooooooveveeeesesssssssssssssssssssssssssssssssssssssssseeeeesssssssssssssssssssssssssssenes 1
71 | 17838-G1 NYLON BUSHING.....o.ovvvvvvvvvvvevsssssssssssssssssssssssssssssssssssssmsssssssssssssesessesesssesssssseee 2
72 | 20835-G1 TEFLON WASHER, 3/8" ...vvvvvvvvssssssamsasssssssssssssreseseessessessssssssssssssssssssssssssssssssenes 2
73 | 00559-G8 | WASHER, 5/16" .........ooooeveemsssssssssssssssssssssssssssssssssssssssssssseeesessssssssssssssssssssssssssssnes 2
74 | 10387-G3 | COTTER PIN, 3/32" X 3/4" LGi.vvvvverererressssssssssssssssssesseseeeeessssssssssssssssssssssssssssnes 2
75 | 70098-GO1 | KICK OFF CAM PIVOT........coooommmmmmmmmmssmmmssssssssssssssrssesssssesessssssssssssssssssssssssssssnnes 1
76 | 10097-G6 | FLANGED BEARING .........cccoommmmmmemsmsmssssmssmssssssssssssssessssesesssesssssssssssssssssssssssseses 2
77 | 25103-G1 KICK-OFF CAM....coooorvovcoveveveessesssssssssssssssssssssssssssssssssssssssssssssssssssssssssesessssesessseees 1
78 | 71215-G01 | SETSCREW, 1/4 - 20 X 1/2" LG weveeueerrrsssssssssssssesesseessseeeeeessessssssssssssssssssssssssenes 2
79 | 18138-G8 | SPACER ..ccicoceoeceeeeeeesesssssssssssssssssssssssssssssssssssssssssss s sssssssssssssssssssssssssssnees 1
80

81 | 70118-G01 | ADJUSTABLE BUMPER ......cocruemmueeessssssssssssssssseseseeessessessssssssssssssssssssssssssssnees 1
82 | 11027-G1 LOCK NUT, 5/16 - 18 .....ovvvevvesvsssssssssssssssssssssssssssssssssssssssssssesesessssssssssssssssssssssnes 1
83

84 | 70080-GO1 | CATCH BRACKET .....oooovurmmmmmmssmssmsssssmsssssssssssssssessssssesssssessssssssssssssssssssssssssssssenes 1
85 | 00414-GB | BOLT, 1/4 - 20 X 3/4" LGi.ovururereermemssssssessssssssssssssssseeesessssesesessssssssssssssssssssssssssssnes 2
86 | 11027-G2 LOCK NUT, 174 = 20 oooovovveveveoevesessssssssssssssssssssssssssssssssssssssssssssssssssssseseesssesessseee 2
87

88 | 72422-Go1 | BRAKE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 90 - 98, 100, 101)...| 1

Page E-7 Service Parts Manual



I Gasoline Vehicle BRAKES - MECHANICAL |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
89 72422-G02 BRAKE ASSEMBLY (PASSENGER SIDE) (INCL. ITEMS 90 - 97,99 - 101) ..... 1
90 27945-G01 BRAKE SHOE KIT (INCLUDES ITEM 91) ...oooirriirerecee e 2
91 * BRAKE SHOE .......oi e 2
92 27944-G01 BRAKE SPRING KIT (INCLUDES ITEMS 93 - 97) ..cooiiecrecercee e 2
93 ¥ UPPER SPRING ...t e e 1
94 * LOWER SPRING .......oooiiirre et 1
95 ¥ PIN e e s e ern e e 2
96 ¥ CUP AND SPRING ......cceiiieeeieeceee s e 2
97 * ADJUSTER SPRING.......cocoirriirrirr ettt 1
98 72582-G01 BRAKE ADJUSTER KIT (DRIVER SIDE) (INCLUDES ITEMS 100 - 101)...| 1
99 72582-G02 BRAKE ADJUSTER KIT (PASSENGER SIDE) (INCL. ITEMS 100 - 101) ... 1
100 * ADJUSTER ..ot s 1
101 * TEFLON WASHER ..o e e 2
102 17083-G2 BOLT, 5/16 - 24 X 1" LG c.ueieeeireerrere e e 8
103 15126-G1 LOCK NUT, 5/18 - 24 ...ttt et e s s s 8
104 21809-G1 INNER BRAKE DRUM WASHER .......oooieienee e e 2
105
106 21807-G1 BRAKE DRUM ASSEMBLY (INCLUDES ITEMS 107 - 108) .....ccocovrrvvererineenen 2
107 ¥ BRAKE DRUM.......iie sttt s e s 1
108 19862-G1 LUG BOLT, 1/2 - 20 ettt snee s s e e 4
109 14723-G1 LUG NUT, 1/2 = 20t e s sn e e e e 8
110 24939-G2 SPINDLE CAP ADAPTER (EARLY PRODUCTION) ......ccoevvireriererirernerneenen 2
111 21830-G1 OUTER BRAKE DRUM WASHER ..o 2
112 00518-G8 SLOTTED NUT, 3/4 - 16 ...ttt 2
113 10387-G1 COTTER PIN, 1/8" X 1 1/2" LG ..t 2
114 74175-G01 SPINDLE CAP (LATE PRODUCTION) ...ccceriiiriee e e 2
115 12091-G2 SPINDLE CAP (EARLY PRODUCTION) ..ot 2
116 72036-G01 BRAKE CABLE BRACKET (PASSENGER SIDE) .......cccooiirieccerceree e 1
117 72036-G02 BRAKE CABLE BRACKET (DRIVER SIDE} .....cccccoriririrreeirrerecrse e 1

Service Parts Manual Page E-8



Gasoline Vehicle

BRAKES - HYDRAULIC

(swby @ €€ Inoyum)

ynm) v

L€ - 6¢ SWiBY sspnjou| - 8¢
L¢ - 9¢ sws)| sspnjou] - G¢
91 - v| sws)j sspnjou| - €1

Service Parts Manual

Page E-9



Gasoline Vehicle

BRAKES - HYDRAULIC

Instrument
Panel

EARLY PRODUCTION

Service Parts Manual

Page E-10



Gasoline Vehicle

BRAKES - HYDRAULIC

lojele|eooy

el -

G2l sway| sspnpu| - el

[P \

swel
10 Jed

V4

(o
___@;/.

! ¥

NOILONAOHd 31V

Service Parts Manual

Page E-11



BRAKES - HYDRAULIC

Gasoline Vehicle

¥S1 - 0G| swa) sepnjou] - 671
¥S1 - 9| swaY s8pnjou] - Gg1
¥SGl - 9€1 Sws)| sspnjou] - gL

e]8

8El

agn| sxy

Page E-12

Service Parts Manual



I BRAKES - HYDRAULIC Gasoline Vehicle |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 70413-G01 BRAKE PEDAL ...ttt s s e s 1
2 11039-G1 BRAKE PEDAL PAD ...t 1
3 70581-G01 FLANGED BUSHING ........ooii ittt e 2
4 70676-G01 TORSION SPRING ..ottt e 1
5 14269-G1 RIVET, 3/16" X 1/2" LG ..ottt e 2
6 70582-G01 SHOULDER BOLT, 3/8 - 18 X 4" LGi...oooererecereee e 1
7 00643-G1 WASHER, 3/8" ...t 1
8 11098-G5 LOCK NUT, 3/8 = 16 ...eieeeeeecee st snne e s e naene s 1
9
10 70113-G01 ADJUSTABLE RUBBER BUMPER.........ccocorreirrrcerr e 1
11 11027-G1 LOCK NUT, 5/18-18 .....ciieeeeeeeesee et sne s e e 1
12
13 30295-G8 LINKAGE ROD ASSEMBLY (INCLUDES ITEMS 14 - 16) ..ccoccvvcviereecereeeeen 1
14 30297-G8 THREADED ROD.....c.eiiii ettt 1
15 10385-G4 YOKE . . ettt e s e 2
16 00544-G4 NUT, B5/18-24 ...ttt st e e e e e 2
17 10386-G3 CLEVIS PIN, 5/18X 15/18" LG .....eeiirreierer et 1
18 10387-G3 COTTER PIN, 3/32 X 3/4" LG ...oereirre ettt e 1
19 70415-G01 BRAKE BELLCRANK ...ttt s e s e s 1
20 70581-G01 FLANGED BUSHING ...ttt e s e e e 2
21 70410-G01 BELLCRANK SHAFT ..ot et 1
22 12305-G1 RETAINING RING .......oorieii et e e 2
23 10386-G3 CLEVIS PIN, 5/16 X 15/18" LGi....ce it 1
24 10387-G3 COTTER PIN, 3/32 X 3/4" LG ..ot 1
25 70643-G03 MASTER CYLINDER SERVICE KIT (INCLUDES ITEMS 26 - 27) ....cccocovvvneenen 1
26 00675-G1 WASHER, 3/8" ...t et e e e 1
27 * MASTER CYLINDER ...t 1
28 30298-G2 PUSH ROD ASSEMBLY (INCLUDES ITEMS 29 - 31) ..o 1
29 30293-G2 PUSH ROD, 3 1/8" LG ...eeice e et e e 1
30 21508-G1 CLEVIS YOKE ... ettt e e e ene e 1

Page E-13 Service Parts Manual



Gasoline Vehicle BRAKES - HYDRAULIC

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 00544-G6 NUT, 5/18-24 ...ttt ettt e e e e seaa e e 1
32 26469-G01 MALE BRANCH - TEE ....cccceie ettt s s s 1
33 21503-G1 g S P A/R
34 21510-G1 STOPLIGHT SWITCH (IF EQUIPPED WITH BRAKE LIGHTS) .....cccoviciiieeeianes 1
35
36 00427-G4 BOLT, 3/8-16 X 1 1/2" LGi...eeee i cee e e seeesesee s et esee s sneessve e s snse s e s sneeens 2
37 11098-G5 LOCK NUT, 3/8-16 ....eeeiiiiiiiieiriiieeieseisiieee s seiaeeae s saeae s s ea e s e ae s s e saneaaesenasnes 2
38 00560-G1 WASHER, 3/8" ...ttt st e e e e st e e e s rae e e s sereaeeesannraeeesnan 1
39 01020-Go1 BOLT, 3/8-16 X 1" LGi..cceeeecceeee e sctee e rteseee e see e s e e s e e s e s snne e e e sasne s 1
40 00566-G1 LOCK WASHER, 3/8".... oo e cceeieceesctee e rctesste e s ssee e s e e sssee s s seee s e s snne e s e e e sasneens 1
41 14443-G3 CLEVIS PIN, 5/18 X 1 1/8" LGi...cciiee ettt seene e sen e s 1
42 10387-G3 COTTER PIN, 3/82 X 3/4" LGiceeiiiciiieee e eiitiee s siitee e seee e e e sesae e e s ssaeeassnesaeaesnanes 1
43
44 33724-G01 INVERTED FLAIR FITTING ... .ooiiiccre et eessieeereee s sve e s sneessne e e eens 1
45 21104-G11 BRAKE LINE WITH NUTS, 80" LG ......uviiieiiiieeie it 1
46 11845-G5 CABLE CLIP .ottt sttt st e e st e e e s srae e e e snreaeeesnanes 2
47 00100-G6 SELF THREADING SCREW, #10 X 3/4" LG ...cccceveceee v 2
48
49 33534-G01 FLEXIBLE HOSE ..ottt ettt e e s s a e nanne s 1
50 11456-G1 FLEX HOSE CLIP ...ttt sttt e s e s e s s 1
51 11098-G6 LOCK NUT, 5/168-18 ... e eceee e estee e see s steesesee s e see e sssee s snn e ssve e s sasse s en e s sneeenns 1
52 21104-G9 BRAKE LINE WITH NUTS - 30" LG..cos e ree e seee s ssee e s 1
53 21104-G6 BRAKE LINE WITH NUTS - 8" LGttt 1
54
55 74177-GO0A1 PARKING BRAKE (EARLY PRODUCTION) ......ooriirierceee e eseeeesveesseeeesveeene 1
56 70493-G01 PARKING BRAKE BRACKET ......oivccie et et seresee s seee s e s sne e e e s s 1
57 00440-G2 BOLT, 5/16-18 X 2 1/4" LGi...coi ittt e e 2
58 00565-G8 LOCK WASHER, 5/16"..... .ottt eciete s ee s sene s s e s e e s seaa e s 2
59 74179-G01 HANDLE SPACER ...t st seee s st s sne e s e s s e s e e sreeenns 1
60 71026-G01 RELEASE HANDLE BRACKET .....ctiiiiereceirvereesseesvnveeeseee s sveeessnnnessereessenenns 1

Service Parts Manual Page E-14



I BRAKES - HYDRAULIC Gasoline Vehicle |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
61 70465-G01 BRACKET SPACER...... .o st sne s srne s 2
62 71055-G01 RIVET e e e e e e e e 2
63 00571-G2 WASHER, 5/18" ...ttt s e e 2
64 71029-G01 BRAKE RELEASE HANDLE ...ttt e e 1
65 20367-G1 GROMMET ...ttt s e s e s er e e e e e e s 1
66 00559-G7 WASHER, /4" ..ot s e e 1
67 00798-G3 COTTER PIN L.ttt e e e e 1
68
69 74176-G01 PARKING BRAKE CABLE .......oooiiiirreiereecererice et st 1
70 12305-G1 RETAINING RING .......oorieii et e e 2
71
72 70716-G04 BRAKE CABLE ASSEMBLY (INCLUDES ITEMS 73 - 76) ...cccvccirierer e 1
73 28082-G01 EQUILIZER BRACKET ...ttt st 1
74 28083-G01 BUMPER ... s s e e e 2
75 * BRAKE CABLE, DRIVER SIDE........coociiiiiiee e 1
76 * BRAKE CABLE, PASSENGER SIDE ........cccoiiiiiie e 1
77 00963-G01 SPHERICAL NUT, 5/16-24......oioieiirrrierer et seessne e nen e e 1
78 11098-G9 LOCK NUT, 5/16-24 ..ot e sn e e e e e 1
79 12305-G1 RETAINING RING ...ttt s e 4
80
81 10386-G3 CLEVIS PIN, 5/18 X 15/16" LG ....oeiirrei e 2
82 10387-G3 COTTER PIN, 3/32 X 3/4" LG ...oereirre ettt e 2
83
84
85 00440-G2 BOLT, 5/16-18 X 2 1/4" LGi...oocreerirerereee et 2
86 00565-G8 LOCK WASHER, 5/18".... .o et st 2
87 00571-G2 WASHER, 5/168" ...ttt 2
88
89 00559-G8 WASHER, 5/18" ...ttt s e e 1
90 10387-G3 COTTER PIN, 3/32 X 3/4" LG ...oereirre ettt e 3

Page E-15 Service Parts Manual



Gasoline Vehicle BRAKES - HYDRAULIC

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

91

92 74176-G01 PARKING BRAKE CABLE .........ooiiiie e rcee et see s e sse e s snee s e e e eens 1
93 12305-G1 RETAINING RING ........ooiiiiieiere e sscee s sne e s e e s sae s e seee s se e s snnee s er e s sseeens 2
94

95 70545-G01 PARKING BRAKE RELEASE PIN......ciii it 1
96 71870-G01 PARKING BRAKE RELEASE CABLE..........ccco oot 1
97 00559-G7 Bt o 1= = T 7 TR 1
98 10387-G8 COTTER PIN .ottt e e se e e e e e e e 1
99 00891-G2 LOCK NUT, 1/4 = 20 oo eeeee et ectee e seeeste s sssee s e see e sssee s sne e ssve e s snsaesseneesnenenns 1
100 71872-G01 BRAKE RELEASE COIL SPRING .....cooociiiiiirr et sseeseseeessee s e e seee s snneens 1
101 00544-G1 JAM NUT, 5/18 - 18ttt st e ae e s e e s s e e s s e ae s nnneeae s 2
102

103 71866-G01 SPRING MOUNT ...ttt e st et essee s see s s e s s e s s ee e s sre e e ennae s aneeesnns 1
104 10570-G11 RIVET, 3/16" X 3/4" LG ... oot e et s ceeeste e st e s saeeere e s sseee s snnne s nn s sareeenns 2
105

106 70693-G01 PARKING BRAKE COVER ...ttt 1
107 71892-G01 RETAINER PLATE ...ttt sttt 2
108 16816-G2 RATCHET FASTENER........ooi it s e ee s saes e e se e s snae s e e sreeenns 2
109

110 71864-G01 UPPER CABLE MOUNT ..ottt 1
111 00414-G6 BOLT, 174 - 20 X 3/4" LGi..ceeeeceeeetee e ceeesee e s see s e see e ssee s sneessseee s sanae s er e s saneeenns 2
112 00559-G7 LT | =1 TR T 2
113 00891-G2 LOCK NUT, 1/4 = 20 .eeeeiieieie e eeieete st te s e s ae s s e s e e s s e e e a e s e nanes 2
114

115 71865-G01 LOWER CABLE MOUNT .....ooiiiiiccee st v s ree e see s seeessve e s s e s e s sneeenns 1
116 00414-G6 BOLT, 174 - 20 X 3/4" LGi..ceeeeceeeetee e ceeesee e s see s e see e ssee s sneessseee s sanae s er e s saneeenns 2
117 00559-G7 Bt o 1= = T 7 TR 2
118 00891-G2 LOCK NUT, 1/4 = 20 .eeeeiieieie e eeieete st te s e s ae s s e s e e s s e e e a e s e nanes 2
119

120 10386-G3 CLEVIS PIN, 5/168" X 1" LGi.uuteiiiieerceeee e e sseee s sveesseee s sveesseessssseesenenessssnessnnnen 1

Service Parts Manual Page E-16



I BRAKES - HYDRAULIC Gasoline Vehicle |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
121 17838-G1 NYLON BUSHING. ...ttt rnie s e e s e s e e e e s s e n e s e e aea e e e s 1
122 00559-G8 WASHER, 5/18" ..ottt ettt et e e st e e e e s e e e e s saeeeeesssseeeeeesnns 3
123 10387-G3 COTTER PIN, 3/32" X 3/4" LGttt ettt 1
124 71871-G01 PARKING BRAKE (LATE PRODUCTION) (INCLUDES ITEMS 125 - 132)......... 1
125 70652-G01 RELEASE ARM ...ttt e e in it et e e e e e e s e s et n e aaeaea e e e e eannns 1
126 70653-G01 1T o = 1| 1
127 70654-G01 PAWNL ...ttt ee et e e e e e e e ae e e e e e e e e e e e e s s arraeaeaeaaaaeaaanan 1
128 70656-G01 SPACER ..t e e e e e e e eaeas 1
129 70657-G01 CLEVIS PIN, 5/18" X 1 3/8" LGi....oreiiieeeee et 1
130 70659-G01 CLEVIS PIN, 5/168" X 5/8" LGi..cceeeeieeecteeee ettt e s e s 2
131 70660-G01 RUBBER PEDAL COVER ...t ectiee e e e e e e csneineeeae s e e e e e 1
132 70661-G01 SLOTTED CLEVIS ...ttt et sareeae s e e e e e e an e n e 1
133
134 33725-G02 BRAKE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 136 - 154)................ 1
135 33725-G01 BRAKE ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 136 - 154) ....... 1
136 21086-G1 TORQUE SPIDER........ . ettt et e e nre e s e e e e e e e e e snnas 1
137 21087-G1 WHEEL CYLINDER PISTON ... ettt 2
138 21088-G1 HYDRAULIC CUP ... ettt ettt et e 2
139 21089-G1 SE AL .ot e e e e e e e e e et areaeaeaeaaeaeaeanannnnnans 2
140 21094-G1 BLEEDER VALVE ... eeitite e te e enee s e e e e e e e s e s n e sneneaae s 1
141 13466-G1 LOWER SPRING......... ettt eeee e e e e e 1
142 21096-G1 SHOE HOLD DOWN ...ttt e st e s s e s e e s s s 1
143 21097-G1 ADUJUSTER. ...ttt ee e et ate e e e e e e e e e e s s s s ss e sneaesaeaeaeesessnnannns 1
144 21908-G1 DUST SHIELD ...ttt te e cis e e e e e e e e s e e e e e e aeeaea e e aesenaannns 1
145 | 70670-GO1 SPRING (YELLOW) .o seeeeeseeeseseeseeeeseseeseseseesesesesseseseeseessenseseens 1
146 | 70669-GO1 SPRING (BLUE) ....eeoeeeeeeeereeeeeseeseeseeeese e seeeeeeseseseseess s eseeseseseeeessenessene 1
147 33726-G01 BRAKE SHOKE ...ttt e e een e et e s e e s e s e s n e e e aea e e e s 1
148
149 * PARKING BRAKE LEVER ASSEMBLY (INCLUDES ITEMS 150 - 154)....... 1
150 13460-G1 CURVED LEVER ...ttt 1

Page E-17 Service Parts Manual




Gasoline Vehicle BRAKES - HYDRAULIC

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
151 13463-G1 SPRING WASHER........cooii ettt 1
152 13462-G1 L0 I | 1
153 13464-G1 CLEVIS PIN RETAINER.......cee et eee e s 1
154 22604-G1 STRAIGHT LEVER ...ttt 2
155
156 13468-G1 O] PSS 2
157 33666-G01 (OO | I LY o RSP PPSPP 1
158 33662-G01 STUD, B5/16 - 24 ..ottt ettt e s a e e se e e e e e e e s e aanes 4
159 21562-G1 NUT, 5/16 - 24 ..ottt s s s e s 4
160 33661-G01 FLANGE .......oooi et s ctee s ree e te e st e e s e s s e e e e s e e s sane e s se e e e sasaesnneneesareeenns 1
161 17953-G2 BRAKE DRUM ...ttt e s e s e e s e e s s naeaaea e 2
162 14723-G1 LUG NUT, /2 - 20 it ee s ae s e e s s e s e e s s e naneaae s e nasnes 5
163
164 XXXXX-XX RETAINING RING (SEE REAR AXLE - HYDRAULIC BRAKES FOR P/N)........

165 XXXXX-XX BEARING (SEE REAR AXLE - HYDRAULIC BRAKES FOR P/N) ......cccccvvenuenen.

166 21559-G1 WIPER SEAL ...ttt sttt et e e e e ae e e st e e e s nr e ae e s sannsaeeesnan 1
167 14590-G1 WHEEL BOLT, 1/2 = 20, ueetieceeeeetie et eete s sctee s e ssee e e sase s sssee e s snveesneee s sveessnnns 5
168 00518-G8 SLOTTED NUT, 3/4 - 16 ..eeieeeieee e cceee et e rstee s eeessee e svee e s s s s s nan e ssse e s en 1
169 00566-G6 LOCK WASHER, 3/4"......c ettt ettt ene et e e s ee e e s nnea e s s e nanne s 1
170 33665-G01 WASHER, 3/4" ..ottt e e e e st e e e s ra e e e s ser e aeeesannraeeesnans 1
171 28066-G02 MASTER CYLINDER REPAIR KIT (NOT SHOWN).....c..oevriierceeenrierrereeeieeene AR

Service Parts Manual Page E-18



BRAKES - NON-BENDIX MECHANICAL

Gasoline Vehicle

1 -Includes ltems 2 - 5, 11 - 23
4 - Includes ltem 5

6 - Includes ltems 7 - 23

9 - Includes ltem 10

27

©

29 @

Front of Vehicle

Page E-19

Service Parts Manual



Gasoline Vehicle

BRAKES - NON-BENDIX MECHANICAL

i

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION Qry.
1 22997-G2 BRAKE ASSEMBLY, PASSENGER SIDE (INCLUDES ITEMS 2 - 5, 11 - 23)...| 1
2 22518-G1 BACKING PLATE ....ooomeveveeeeseeemessessesmessesessasesssessssesssessssesesasesesesssosssened 1
3 23360-G1 ADJUSTER..cc.eveeeoeeereeeoesseseessemeeseesessesssessaessesessassssssesesesssssmassesseemseessssans 1
4 23357-G1 LEVER ASSEMBLY (INCLUDES ITEM 5) «....oovereevveesesesreeesnssssessessesssensssenss 1
5 23536-G1 TORSION SPRING, PASSENGER SIDE (SILVER)........oouuereeeereeesrnnnns 1
6 22997-G1 BRAKE ASSEMBLY, DRIVER'S SIDE (INCLUDES ITEMS 7 - 23) ....c.ccvunmnrennn) 1
7 22519-G1 BACKING PLATE ....ooooumeceeenmisieeossesessssesssssssssesesssesssessssssseeessssessssssmeessseees 1
8 23361-G1 ADJUSTER..evvceeeeesreeeeveresseeeesesseeseesessssssssesmessesesssssmessssseessessssasmesssssssesessens 1
9 23358-G1 LEVER ASSEMBLY (INCLUDES ITEM 10) cvvveeurmeveeeeneeeeeeesseeeesssseeeessssenees 1
10 | 23537-Gi TORSION SPRING, DRIVER’S SIDE (GOLD) w...eoeerevereereseererseeeensen 1
11 23363-G1 ADJUSTER BODY ..cc.nocoeeeesreeemereeeseesenseseesmssessssesssesesseenesssssseessssessseesssend 1
12 | 23382-G1 WASHER, 1/4"...... e eeeeeeeereeseevenesssssseseessesessessesssseeessessssessesesesassssesmassasseneren 1
13 | 23362-G1 THRUST WASHER, 1/4" .....oooooeeveeeoesseseessesssseersssessesssssssssssasessessasssssssans 1
14
15 | 22511-G1 DUST COVER ...orvveoeeeeeetoeseseseeesesessesesesessessesessessssssssssssessssssssssssessssssnasiors 1
16 | 23356-G1 ANCHOR BLOCK .......covveerereeeressresssesesseessssesssssssesssssssssssssssssssssssssssnsssessann 1
17 | 00565-G1 LOCK WASHER, 1/4™ .....coooouseeseeoesesesseessesssmsssesssssssssessssssssessssssssessssansosiess 2
18 | 13632-G1 NUT, 68 MM...ooouonmiivoeeeesecessssseeseseessssesssssesssesessessesesssasssssssssssssassossesssnssssend 2
19 | 23359-Gi BRAKE ADJUSTER SPRING........coeereeeresremeeessessesseessseesseseessasessssessessonens 1
20 | 17290-G1 BRAKE ANCHOR SPRING .......cveveeecereeeeeeessesseeessseseseesesssesssssssssssesssssses 1
21 17291-G1 SHOE CLAMP ......oooeeseeveeeseeseereeessessesasssssesmesosesessssessssenesseessassessenseseseseed 2
22 | 17292-G1 SHOE CLAMP TENSION PIN...cooecuomteuesreeemeereeessesssssssssesesssssesssssssessssens 2
23 | 23364-G1 BRAKE SHOE SET ..oorreovveereseeereesesssseessseessesssesssassesssesesssssssssssesssssasssssssens 1
24 | 17083-G2 BOLT, 5/16 = 24 X 1" LG cevvvvverereeeeesreesersessessessesssssssesssesessessessssssssosessassessessne 8
25 | 15126-G1 LOCK NUT, 5/16 = 24 ......ovoeoeeeseererseeeseseesssesessesssssssmessessessesssessesemessesseneessssane 8
26 | 15485-G1 INNER WHEEL RIM WASHER .....cecooooereeoeeeeeeeemessesesesssesssesoesessesesessessinsesssesnes 2
27 | 19186-G1 BRAKE DRUM WITH LUG BOLTS ..vrrrcvveeereemeseseeeeeseesessssessssssesmseneesssesssssnes 2
28 | 15487-G1 OUTER WHEEL RIM WASHER..........cvvooemremesseeecseeseessssesssssssssssssssssssssssssssssones 2
29 | 10387-G1 COTTER PIN, 1/8 X 1 1/2" LG covveeeeeereeeeeseeeeerssseeseseessesesssessssssesessesssesessesone 2
30 | 15483-G1 SLOTTED NUT, 5/8 = 18 ...ooormeeveeeerseserseeesesesesesesesssmsssssessssssesessssesesssessesessmene 2
31 12091-G2 SPINDLE CAP .oo.veveoeeeveeessseseemsesesesssesessessssessesseseseseesssseeessemmsssesessensesseneene 2
32 | 24939-G1 SPINDLE CAP ADAPTOR ...oovoeeveoeeseesersessseseseessesessessessssessessssseessesessssessessene 2

Service Parts Manual Page E-20



Gasoline Vehicle‘

| CARBURETOR

1 - Includes ltems 2 - 17

Service Parts Manual

Page F-1



I Gasoline Vehicle CARBURETOR |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 72558-G01 CARBURETOR ASSEMBLY (INCLUDES ITEMS 2 - 17) ..ccevvenrererrerereeeeeennas 1
2 * PILOT SCREW. ...ttt s e se e 1
3
4 72307-GO1 PILOT JET (BABP) «...oorveereeeereeeeesesesesiseeesessessesesesesssssssesssseseeassesesesesesessne 1
5 26841-G01 PLUG ...ttt et st sae s s n s s st s e st naas 1
6 26731-Go1 BOWL SCREEN GASKET.......cccotiveeeriecrrierecrerentese e sessesseenesesssesesesseenes 1
7 26647-G01 NEEDLE VALVE ...ttt se b s 1
8 26837-G01 MAIN NOZZLE.......o ittt se e nens 1
9 26646-G05 MAIN JET (H94) ..ottt st ses e st esssnaesesasnane 1
10 26648-G01 FLOAT .ottt et ess et s snesaesae e s e e e s saesansanas 1
11 26840-G01 FLOAT PIN .ttt ss e s sesaesesen e e s e s e s sbnann 1
12 26843-G01 FLOAT BOWL GASKET ......covtiiiririiieneneneresscsnrneseesseseesssessessesesssesesessoneas 1
13 26844-G01 FLOAT CHAMBER ........oooiiiriitccttnie sttt s 1
14 26839-G01 BOWL SCREW........ootiiiiitiencinit it sss e ne st saesesenesanennenes 1
15 26730-Go1 BOWL GASKET ..ottt sssssssss s ssase e sesneneaned 1
16 * DRAIN SCREW ...ttt nne 1
17 26845-G01 SPRING ...ttt n e nee 1
18
19 26650-GO01 VENT TUBE ...ttt s sse b e 2
20
21 26726-G01 CARBURETOR GASKET .......ooiiiiinitiiircrienctcniencessese s seseesesas s sassanne 1
22 26637-G01 INSULATOR ..ottt it es e se st seese e e sne e st s s e ene s esenen 1
23 72306-G01 GASKET ...ttt et e e st st s e s st envae e 1
24 26637-G01 INSULATOR ...ttt sene et sse e nae e st sas s st s sesensned 1
25 26725-Go1 ENGINE GASKET ......coviiiiiitiiniisieci e escseseseenesesassesessesssesesssnssssessssens 1

Service Parts Manual Page F-2




Gasoline Vehicle

CLUTCH

Service Parts Manual

Page G-1



CLUTCH

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 45 DESCRIPTION qQTy.
1 26952-G01 DRIVE CLUTCH ..ottt ssnesesen s s esanenesansenens 1
2
3 00473-G9 BOLT, 7/16-20 X 6 1/2" LGi..coririviiiirinimnriniieereeesisssisss s esssesisssesessssessnssusas 1
4 00566-G2 LOCK WASHER, 7/16" ...ttt eet et et ssasast st seseenessssana 1
5 25757-G1 PILOT WASHER........cccniiminiiiititis st s sens e s e nasensed 1
6
7 26301-G02 DRIVEN CLUTCH (INCLUDES ITEMS 8 - 15) .....ccivicreirenertrrneene s 1
8 25626-G02 MOVABLE CAM SHEAVE (INCLUDES ITEMS 9 -10) .....ccoverinenereennnrnenes 1
9 00979-Go1 SCREW, #10-24.......ooiiittiteriitcnecat st eesne e sne e neas 3
10 26479-G01 RAMP BUTTON ..ottt ettt n s e e s 3
11 26302-G01 FIXED CAM .ottt sttt s eeens s s se e st samesemenaraenes 1
12 24600-G1 WASHER ..ottt e et s and 1
13 26304-G01 COMPRESSION SPRING.......cccociviiririirrcnr s 1
14 25643-G03 FIXED POST SHEAVE .......cccviimiirnircrine st sanasesasssaas 1
15 27270-G01 EXTERNAL RETAINING RING, 1 3/8" ID......ccocecniriniiininiiecninesinennanas 1
16
17 00441-G8 BOLT, 5/16-18 X 4" LGi....ovivsiirirctniiiniiresenissi s ssssissssssse e snssseos 1
18 00565-G8 LOCK WASHER, 5/16" ........ccoimiriiiiriiciiniis it stsssessstssesnssssesesanssessansns 4
19 25756-G1 RETAINING WASHER .......ccccciiiiiniiinciisis s ssesssanasesenes 1
20 72054-GO1 DRIVE BELT ..ttt 1
21
22 26414-GO1 STARTER/GENERATOR BELT. ..ot cesae e 1

Service Parts Manual Page G-2



Gasoline Vehicle

- 2 Swa}j sopnioy| - |

DIRECTION SELECTOR

Service Parts Manual

1

Page J



|G icle DIRECTIONSELECTOR

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 25700-G07 DIRECTION SELECTOR ASSEMBLY (INCLUDES ITEMS 2 - 39) .....c.cceceeunend 1
2 25684-G01 DIRECTION SELECTOR BRACKET.......cccocsiimieinranscninnscrissinenstenaneennnns 1
3 25664-G1 BUSHING ...ttt s e sene st aees 1
4
5 25677-Go1 DIRECTION SELECTOR SHAFT ......cciviiirinrrincntiiinreesenesnesese e 1
6 25745-G01 DIRECTION SELECTOR CAM.......cocniiiiriirieieninriscnscscseseesstsneessnssenes 1
7
8 14390-G1 LOCK NUT, 3/8 - 24.......urctiirreertntsesesn st esse e s e s 1
9
10
11
12
13 | 10606-G1 MICRO SWITCH........eeeeeeeeeeesesseessssseeseesssssasesssenssssssessesesessssssesssssssssssene 1
14
15 27151-G01 MICRO SWITCH SPACER.........cccovmtinrintciiirsnnsscie s 1
16 00645-G2 SCREW, #6 - 32 X 1 1/4" LG ettt ssneessrsresessennd 2
17 00565-G3 LOCK WASHER, #6 ......covvireiinininiiinritetesinne e sssssssesssasssusses 4
18 00559-G3 WASHER, #6 ....vciiiiiiiincni ittt 4
19 00525-G5 NUT, #6 = 32...eirienrrtiir s s s sae s sanssbn s 4
20 14628-G1 FASTON TAB.......ooittttircncct s s s 1
21 13514-G1 SCREW AND WASHER ASSEMBLY ......coociccmiiiimsnises e 2
22 25978-G234 WIRE, RED ...ttt ssessseaness 1
23 17940-G5 REVERSE WARNING BUZZER.........cococnnirreiimiciiiisinnncsnssesnessasnassenes 1
24 00138-G5 SCREW, #6 - 32 X 5/8" LG ...ccrernirinrcrrencnincesenses et saseesesassnend 2
25 00567-G3 LOCK WASHER, #6 ......ccvvtreriiniierinneiniseneese s sssesnssesstenssnesssesaesaesaenssonns 2
26 00559-G7 WASHER, 1/4 ..ot s et et e e e sas s sane e sse s een 2
27
28 00414-G6 SCREW, 1/4 - 20 X 3/4" LGi. ..ccoeriireerieieermrentee st seesesesresesenssas e sesaenens 2
29 11027-G2 LOCK NUT, 1/4 = 20......couiiieirectecernrctesteeeseeeteeesasesessessessansesnsssssesssssssenes 2
30

Service Parts Manual Page J-2



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

Gasoline Vehicle

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
31 25727-G01 CUP WASHER ..ottt see e s e st s res s ses e s e smeneend 4
32 27764-G01 SPRING ....ereicccierrrerrerrcerereeeressnieessaeneesreerssssereresersssssnesesenssssannessssnessssaneens 2
33 11098-G7 NUT, #10 = 24 ...t teser s s e ree s s e s et re e s s s mn e s 2
34 10387-G8 COTTER PIN, 1716 X 3/4" LGi....eoeeeercercerrcecmreeetenee e e e e seeeene e esmens 2
35 72400-GO1 SHIFTER CONTROL CABLE ...t ereree e e sen e see e 2
36
37 23726-G5 SPACER ..ottt ettt n s see s n e e et 2
38 23176-G1 CLEVIS PIN, 5/16" X 1/2" LG. .eeeereeeetrereeerrierstsescrsessesseessenseesensssesssenenennd 2
39 17618-G1 WIRE TIE ...ttt cteree e snesssesseste s s e seeessaeessmessaesensssssnsassnnessananed 1
40 26830-G01 SHIFTER LEVER NUT, M8 X 1.25 MM ......ccc.ccccmieecireeenverinnetesnrseeseneseesseneeens 1
41
42 25748-G01 DIRECTION SELECTOR ROD .......cocimiieireenrnrirenesersesaerennesssssssnessonssserssssessnes 1
43 11989-G1 DIRECTION SELECTOR HANDLE.........cocceivireereenreerete e rese e e se e s nen s 1
44 72099-G01 CONTROL PIVOT ...tiiiiiiererrerctsre st sseneesre s sese s essnssnsse s ssstssreneseenseasasond 1

Page J-3 Service Parts Manual




| Gasoline Vehicle ~____ DIRECTION SELECTOR |

Service Parts Manual Page J-4



Gasoline Vehicle

Page L-1 Service Parts Manual



| Gasoline Vehicle

ELECTRICAL SYSTEM

Electrical Plate

22

L4y
N

ey

Service Parts Manual

Page L-2



ELECTRICA Gasoline

pe
Regulator

Blk/wht Stri
rom Ignitor

To Pos
Battery
Terminal

To Gas
Pedal

GRN To
Key Switch

To F2 On

Starter
Generator

RED To
Key Switch

Page L-3 Service Parts Manual



| Gaso

line Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ELECTRICAL SYSTEM

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTYy.
1 26651-G01 |  IGNITION PICKUP (INCLUDES ITEM 2).......ecommeeeeemsemsseeesseesesesesssmserseesessened 1
2 26707-GO1 BOLT AND WASHER, M5 X .8 X 10 MM LG ..o.nveeeemnnereeeemeseesesseesessenn 1
3
4 26676-G01 | SCREW, M8 X 1 X 23 MM LG. w..ooeoeeeermreeeeemeeesesesesmssssessessssssesessesssseesssesssennd 1
5 26652-G01 | IGNITION COIL ASSEMBLY (INCLUDES ITEMS 6 = 10)....ceecomerreeeeeerenceeenenas 1
6 * IGNITION COIL coveereeeeeeeeeeeseseseeereeessessseseseseessesesseseenesseseeesesmesmesessseesessone 1
7 . SPACER .....ovvveveeseeseereeeseoeseseseseesssssessssssesesssmesssessesesmesssesseesssessmesessseneneese 1
8 * LOCK WASHER .....oeeeeeeeeeeseeeseeesssessssesseseesessesessesesssssessssssessssesesessmssees 1
9 . NUT oo eeeeee s seseemaessesesessessessaseseesssmesesesssesseesseeesecseseesseseseerassasen 1
10 . SCOREW ..o ooeeeoeeeeceeeeeemeesesseeseseermessesesesssseeseesesessmesseesesesmaessessesesessseesene 1
11
12 | 13632-G1 NUT, MB X T LG eerrrreeeeeeeaeeeeseseseeemmssessseessseessesesssssesssssssesessassssesssssmmesesesessened 2
13 | XXXXX-XX | STARTER/GENERATOR (SEE SECTION AA FOR

PARTS LIST AND QUANTITY) ....coovvveeemeeseseersneseesseseesessssessssssmesssssesssasssseseees X
14 | 25887-GOT | WIRE, F1 = AZeooroeeeeseeeesessoeeeeeesemesesssssesesessseneessssssseesesessesesseesssseneee o
15 | 25682-G1 TERMINAL COVER ..coommrreeereeeeeseseeesesessesessseeesesseseseessessssassssssssesssssssssssesmsesnn 3
16
17 | oo715-G3 BOLT, 5/16 = 18 X 1 1/8" LG vvvevernereeeeereseesesessesseseessesessssssessssessesseesssessssassseses 1
18 | 20204-G3 GROUND CABLE ....ooveoreeeeeeeeeeemsesseseseeesmenssessseesmessessessesssssssssssssmsssssssssssnns 1
19 | 250972-G12 | WIRE, B- GRD ..ooooeeeeeceee oo eeeeemesessssesesesmeseessesesmmsssssesssseseesssssemsessessene 1
20
21 | 27778-G02 | KEY SWITCH HARNESS ......cooomuuerreeeereeemmessesesssssssessesssssssessesssssssesesssssssesee 1
22 | 27777-G02 | CONTROL HARNESS .....ocommrereeeeemesessseseseesesseesssesesensssssessssmessesssesssnsssssseessened 1
23 | 27740-G03 | ELECTRICAL PLATE (INCLUDES ITEMS 25 = 42) ....orevovveeerersesereseesereseeesnenns 1
24
25 | 00532-G1 NUT, 1/8 = 20......oooeeeeeeeeeeesesseeesseessseesesseesessesssesssseseeessseesessessanseseseemesseee 5
26
27 * NUT, 5/16 = 24....ooeoerereeeeeeeonssseesseeeeseseseessesmessesesssesemsssessessssmesssssssmssssee 2
28 | 00565-G7 LOCK WASHER, 1/4" ....ooooooeeeeeeseeresesesesesesmssssseseesemsessessssesesesssssessesesseeees 6
29 * LOCK WASHER, #10 ...ovvveeenereeresreeeseseeesersseseeesesesssmssseseseessemesesseessessesseeee 2

Service Parts Manual Page L-4




| ELECTRICAL

SYSTEM

Gasoline Vehicl

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G™* Indicates consuit Customer Service Depariment for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTYy.
30 * NUT, #10 = 32ttt sttt s st e s 2
31
32 00650-G7 WASHER, 1/4" ..ottt e seses 6
33 12914-G1 FASTON TAB, 5/16 X 5/16" ..ottt s 2
34 12914-G2 FASTON TAB, 3/8 X 13/32" ..o eceeerrtrerrenencrmrners e sneseessasneseneessrenenenes 2
35 * LOCK WASHER, 5/168" ......oociiiierreeeereecteies e seee s et e sa e nae 2
36 25978-G56 WIRE, 5 3/4" LG oottt ettt s s 1
37 27153-G01 SOLENOID ..ottt sttt esaessese st esas e e s seeseasessese e esmnessenns 1
38
39 * ELECTRONIC PLATE........ooieee et eeeeece e sene e seessaesnnsssesesesaesssneseenens 1
40 27739-G01 VOLTAGE REGULATOR ......cooviririeininiteersessescses st et ssensessessessened 1
Ly 72562-G01 IGNITOR ASSEMBLY .......orieriirierreeereenceeseesccrreesessessnesessesesseesanscsneseenans 1
42 * COVER SPACER ...ttt sttt st s s s snid 1
43
44 11027-G2 LOCK NUT, 1/4 = 20 ..veriiiiiicieeciiii et reercsssaesat st st sasssesssesssesaessasssnnenes 3
45 25972-G13 WIRE, SOL = F2 .ttt st sassssssnss e sesonsssens 1
46 72004-G01 ELECTRICAL PLATE COVER ...ttt sesssesnes 1
47 25972-G33 WIRE, B+ = SOL .ttt st ss et s e ssassasesnens 1
48
49 * BOLT, 5/18 X 3/4" LG. c.eerecreeeceecenenecnesenneseseessnes e seatessessese e snae st s e nemesenesnesen 2
50 * NUT, 5/16 ottt sse s sse st st sses s e s sanssnnaseasane 2
51 * LOCK WASHER, 5/16"........coiiiititisinninicres sttt csesssseseses e sasssesssssaese 2
52
53 73030-GO1 CONSOLE INSERT PLATE......coiiciretstcence et et s et seseseseneenene 1
54 71133-Go1 IGNITION SWITCH DECAL .....ccceviriiiiricriinineeneetirneteeresersnscnsstsseesenesensnsaene 1
55
56 33623-G02 DRIVE RIVET ...ttt steessee e ses e saesase s esassnsnnssssesessesanessenens 2
57 17421-G1 IGNITION SWITCH KIT, INCLUDES ALL MOUNTING HARDWARE.................. 1
58 00568-G6 LOCK WASHER, 3/4"........ouiiieeicrceeetecnnete st esenecnesssnsses e snessasesasnananns 1
59 17137-G1 FACE NUT ...ttt sene et as e s et s e sra e s ss e e saa st s sessees 1

Page L-5 Service Parts Manual




When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION Qry.
60 17063-G1 IGNITION KEY ..ottt sisssssssssstssesssesesessansssessssesessssssones AR
61 21553-G1 FUEL GAUGE (COMPLETE WITH HARDWARE).......cccconvitvinicrirsnnsennennnianes 1
62 23474-G1 LOW OIL INDICATOR......ccirmmcimiiise st ecnenstsesssas st sisssstessesesssssssssssanes 1
63 00565-G8 LOCK WASHER, 5/16" ...ttt s esne s 1
64 00571-G2 WASHER, 5/16.....ctiiuiiiiinininiciresisent e scnsescne st sesese e s s e nsssts sasasssasessanans 1
65
66 00952-G6 BOLT, 5/16 = 18 X 3/4" LGi....oocticrnrrciintnstcnerressisesisscens s s sstesssessssssessesas 1
67
68 24775-G1 BATTERY, 12 VOLT ...ttt ittt esescnss s sessnsns 1
69
70 72101-GO1 BATTERY HOLD DOWN.......cooiviiiiiniiitintceeie st steenesesne e sasesesesessene 1
71 25976-G11 WIRE ..ttt st s st b e s e ss s e e s ne e ons 1
72 17618-G1 NYLON CLAMP ...ttt s e s s asesenens 2
73 25978-G122] WIRE ...ttt et sae s 1
74 74025-G0O1 FUEL GAUGE/OIL INDICATOR WIRE HARNESS........cccoovciiniimriinnienenensennns 1

Service Parts Manual

Page L-6



ENGINE AND MUFFLER Gasoline Vehicle

15

21

23

0))))))),)))))) )

Page M-1 Service Parts Manual



| Gasoline Vehicl ENGINE AND MUFFLER

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 72500-G04 ENGINE, 350CC......ccovviiiininniinininiinaesiiiisseesessssssseses s sesessss ssesssessssnes 1
2
3 26631-GOo1 TIMING BELT COVER GROMMET .....c..oooiiiienrreisisiniscsiesinssssessesssissserassssenes 1
4 26727-Go1 CARBURETOR / AIR BOX GASKET .......cocontininnniinieniienessnsnsnes 1
5 72307-G01 £ L1 N 2
6
7 25523-G2 SPARK PLUG, NGK BP4ES ..ottt ettt ee e ene s 2
8 26733-G01 SPARK PLUG WIRE SET (2 WITH BOOTS)....cccoctvirrcrrrerentsecesens s 1
9
10 72305-G01 IGNITION COIL BRACKET .....c.ooiitricrritninsntscsisesecst e ssessesesesasensenes 1
11
12 XXXXX-XX CARBURETOR (SEE SECTION F FOR PART NUMBER

AND QUANTITY ottt tsseneress st sssese st sese st e s ansesonesesssnoed X
13 26719-GO1 VALVE COVER GASKET ......ooviirrtrnitiicsienenes st eesssesseesnsssseens 1
14
15 26676-G01 BOLT, M6 X 1 X283 MM LGi.....cociriiiiiiririintnticncinseess s eend 6
16 26601-G01 OIL FILLER CAP ...ttt sttt s sesssn e sersssnases esssaeses 1
17 26720-G01 O 0 1111 O 1
18
19 26600-GO1 VALVE COVER ...ttt sttt s ssssasesesassnesasensas 1
20 25532-G1 BOLT AND WASHER, M8 X 1.25 X 18 MM LG. .....cccciimriiiirinicrnsinccnenisnanens 2
21 72019-Go1 MUFFLER ...ttt sane e sses st et s et e nen e e eb s enne 1
22
23 25532-G1 BOLT AND WASHER, M8 X 1.25 X 18 MM LGi. ....coccieniirirrenesesncres e 2
24 25531-G1 EXHAUST GASKET ...ttt s ese e sas e eseens 1
25 00438-G8 BOLT, 5/16 = 18 X 1" LGi...ucvceiiiriiiiciccnceecn st en e seeed 1
26
27
28 00565-G8 LOCK WASHER, 5/16" .....cuceiiiiertnticcrersesnessessnesecss e estsansnsstesessessssssnssnens 1
29 00642-G8 WASHER, 5/16" ...ttt st n s as e st s sssnss e naen 1

Service Parts Manual Page M-2



| ENGINE AND MUFFLER Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION Qry.

30

31

32 00565-G8 LOCK WASHER, 5/16".......cccooimriinininniiniascniienessnes RN 2
33

34 00276-G6 SCREW, 5/16 - 24 X 3/4" LGi....corieiririiiiitencncrenss it nsnesemssn e ssssssesee s esennd 2
35 26630-G01 TIMING BELT COVER ...ttt s s sacnens 1
36 26626-G01 TIMING BELT ...ttt st net s sn e nnene 1
37 26678-GO1 BOLT, ME X 1 X A2 MM LG ..ottt s sesnecnens 3
38 26591-G01 OIL FILTER ottt et sae st st n et e seran e s e sesa e asees 1
39 26680-G01 BOLT AND WASHER, M6 X 1 X 12 MM LG. ....cocoiiriricininsirreteceenenneeneend 3

40 26710-GO1 OIL FILTER "O" RING

Page M-3 Service Parts Manual



| Gasoline Vehicl ENGINE AND MUFFLER

Service Parts Manual Page M-4



Page N-1 Service Parts Manual



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 00430-G4 SCREW, 3/8 = 168 X 4 1/2" LGi. «.eivceeeerrcrrccerereerinerisenessesssensesssssssssannessenssssssssnen 1
2 72050-G01 PLASTIC WASHER..........ccoeieceerereeeiiieeseeeceettessisneseeeesssasesesenesssssssssssssensnsnseesans 4
3
4 11098-G5 LOCK NUT, 3/8 = 16 ....eeeeeeeeceeeceereste s seresiaesssssessessaeessssesssasnssnssesansssnesssnens 1
5 72015-G01 ISOLATION MOUNT ......coriiieerceeeretecsseeereenrssssessseseesessareresseesssssassessessasssnessand 1
6 72010-GO1 FRONT MOUNT ...t nreessresset et setessssessseessnessseesssessessestessnssenssnnd 1
7 72044-GO1 MOUNT BRACKET ... ctrrrterertecistsse s scserc s ensrsssnreseesssesesssesasnesssssestoned 1
8
9 27432-G02 ENGINE GUARD .......oooicirieerrcrserissessse s e e sstaessssesanesssasnsnssnsesssssessssrensnanes 1
10 00463-G4 SCREW, 7/16 - 14 X 1 1/2" LG ..ocrireretrecieriesseesrseessetssseesstessessnsersssssesesessennd 6
11 00566-G2 LOCK WASHER, 7/16" ......oeeeceeeerreeererserveessescsese e ssess e esase e e snesssesssessnsssesnnns 6
12 00922-G3 WASHER, 7/16" ...ttt cesiree s e e s e st es s s snssenessene s e asaneaessnesmnes 6
13
14 00428-G6 SCREW, 3/8 = 16 X 2 B/4" LGi. «.c..eiieirecterrtvereeverseaessseessanessesasnesesaesesnesssenssensens 2
15 12262-G1 LOCK NUT, 3/8 - 16 ....eiicceiceiceeettrrtrsneseseseesesesessnesssessasssssssssssessensansensserensnans 2
16 72011-GO1 REAR ENGINE MOUNT ....cuieeiiienirtecnettnrceesesineeseeessssascesssessonssassssssensssaesanes 1
17
18 72035-G01 FU” = BOLT ..eeveerreereneecescentiiseeceiaseesisiessnesesesae s sasasssssnesensseessssssssnsnsssnnneesssnsesssaes 2
19 00734-G1 LOCK NUT, 7/16 = 14 .....eeeeeeeectesceerrrrevtreseesesesssssessessasessnessessssessssesansesassnens 4
20 15121-G1 WASHER, 1 1/4 X 3/8" .....eereireeicteccetsieerer v trereersrsessseesssnessessssnesesesssnsssnssesses 1
21 72051-G02 WASHER, 2.50 X .390 X 134" ... eeeeeeeiee e eecttesssreesesee s ssae e ssee s e s mne e anes 1
22 72051-GO1 WASHER, 2.50 X .641 X 134" ... iiretrrtectecvtrctescneessnessnesesaesssseessmeesnneenes 2
23
24 70269-G01 CROSSMEMBER BRACE .........oreeieecterertcrtreseesese e s e sesseesesesaeseesanesnaenes 1
25 00715-G3 SCREW, 5/16 - 18 X 1 1/4" LG ..everieeeeeeeererirrtreceesieeve e s cnesasvenressesresssansreses 2
26 00571-G2 WASHER, 5/16" ...t r s ee st s s sesseesas e e sess e e bessansanenesassened 2
27 11098-G6 LOCK NUT, B/16 - 18 ....eeirvirceirieiirieecemrreiereseerisesssseessessssssesessssessssnsssnssssesnenes 2
28
29 72016-G01 ISOLATOR SPACER.......coooeteirtrtctrrrste et as s e e sas s e e sesssasssssesenas 2
30 00938-G4 SCREW, 1/2 - 13 X 8" LG .oeerereceerrrtectecer e sieseee e ssssssssessessessesssssssssssssenns 1

Service Parts Manual Page N-2




l ENGINE AND STARTE TING Gasoline Vehicle I

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
31 | 00560-G3 WASHER, 1/2" ....oovooeeeeeeeeseseseseessssssssssssssesssssesnsesesssssssssssssssssssessssssessseeneesees 2
32 | 00566-G3 LOCK WASHER, 1/2"....ooooeeeeeeemssnsessssssesesesesessssssssssssssesssssssssssssssssssasesesessone 1
33
34 | 00533-G1 NUT, 1/2 = 13 coooeeeereeeesseseessssseseesssssssesesesessssesessssesessssssasseseraasestssssssonsssseasne 1
35 | XXXXX-XX | STARTER/GENERATOR (SEE SECTION AA FOR PART NUMBER)................ 1
36 | 72045-GO1 | STARTER/GENERATOR ADJUSTER.....ocorceemseemesessemssoesmesesessesesessssseessssssened 1
37 | 00544-G5 LU T T T O 1
38
39 | 00532-G5 NUT, 3/8 = 16 .vvurnnrrvvvssennsesssesensssssssesssssssssssssssssessssssssassssssssessossmeessesmessessssmasee 1
40 | 00560-G1 WASHER, 3/8" ......corveersermeresessssessesssssssessssseseessasssssssssssessessmssesessssesssseessesens 1
41 | 12064-G1 PUSH NUT, 5/16" .....oooreereceeeenseeessssessssssesesessssessissssssesssssssesesssessessssessesssenane 1
42
43
44 | 00439-G2 BOLT, 5/16 = 18 X 1" LG ceevvvvernreesessesesssseesseesesssssssssssssssssssesssssssssssssssssssssssnnns 1
45 | 11098-G6 LOCK NUT, 5/16 = 18 .ccreeeeerssseessssssssssssseseseesessssssssssssssssssssssssssssssssssssssssanin 1
46 | 26826-GO1 | LOCK WASHER, BMM.......c...ooooerereveemnscesssnsnsssssnsssssssanssssssssessessssnessssnnnees 2
47 | 26827-GOT | NUT, MB X 1.25MM .....ooooeerereeemmmmsisesseessessmmsesesessesesessesessesmeseeseesessssssssssnesessens 2
48 | 72017-GO1 | AXLE STRAP .....ocommcveeeesessseecssessssssssssssmssmsosesessesesssssssssessesssessssessssssssessssssens 1

Page N-3 Service Parts Manual



| GasolineVehicle  ENG

Service Parts Manual Page N-4



Gasolline Vehicle

AIR FILTER

Carburetor

] [aY]
o -
.m m =y
= Andw R\
58
m//\/MM.HU)\nII“““”/
=
A o
©
- -
AN «©
) &
<
o -
-
[oe]
™~
<
[aY]

Service Parts Manual

Page O-1



| Gasoline Vehicle AIR FILTER

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 26727-G01 CARBURETOR / AIR BOX GASKET .....ccovcviiivininnrininniineeceneessssneesncnn 2
2 26728-G01 CHOKE BRACKET ....cccttiiremtiticiiiresrcsainesiissssses sassssessnesssssnssssesssessssssssssses 1
3
4 23726-G6 SPACER, 7/16" .....cvvriimiiinninsn et sn s as s sanes 4
5 72178-G02 HOUSING ...ttt iessenesesse e srsessn s s sseessesssesansssnons 1
6 51400-G1 LOCKWASHER, 6 MM......ccocimiirniinmeierininiiiineneneneessessseesnsssessseens 2
7 13632-G1 NUT, MB X 1ttt sas s e anssae s 4
8 72529-GO1 BAFFLE ..ot e sa s 1
9 72514-GO1 STUD, M6 X 1 X B3I MMLG. ..o ssesssesssnesanes 2
10
11 72147-Go1 HOUSING MOUNT GROMMET .....ccocniiriniinniniiinisinrensieneissrossmssnesssessne 2
12 23726-G7 SPACER, 9/16" ..ottt isas st s saeas 2
13 26671-G01 BOLT AND WASHER, M6 X 1 X 30 MM LG. ....cccoccvvmmnnrinneninnincnsscnsnneenincnnns 2
14 26701-Go1 WASHER, B8.5MM .....oociiiiiiiiiiiiinrennnsrinisii s sssanssansssnsns 2
15
16 72368-GO1 AIR FILTER ELEMENT .....ooriiitiiriinncininininiinncinanscessessssnsesnessnssnsenes 1
17 72179-G02 AIR FILTER COVER .......cooitiititirirniiiccnnesssnss st sssssanssssanssanns 1
18 72145-GO1 Y 07 o RN 3
19
20 72146-G02 INLET COVER ...ttt sttt st ssessssssssessnsssssssssssssanssasassassansoasss 1
21 00614-G5 SCREW, #8 - 18 X 5/8" LG ...ceviririvniinininsincniisntnicessecnssnsnssessesssesssssens 6
22
23 72151-Go1 POV HOSE ...ttt nicnistsestsssessstsssnessssaesssisansssessssssanssaess 1
24 74093-GO1 LABEL (WARNING) ......covniririniiriininisiecsscsnesessssestssssesessssssssnesssnssnssnosssns 1

Service Parts Manual Page O-2



l FRONT SUSPENSION Gasoline Vehicle

3 - Includes ltems 4 - 12
8 - Includes ltems 9, 10
14 - Includes Items 5 - 12 and 15

Page Q-1 Service Parts Manual



l Gasoline Vehicle FRONT SUSPENSION |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 70536-G01 FRONT AXLE ..ottt sttt et e s e s s e s e e s s e nanen e e s e nasnes 1
2
3 70220-G01 SPINDLE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 4 - 12)........cc........ 1
4 * SPINDLE (DRIVER SIDE)....ciii ittt ettt seeae s e ssesae e ssnen e 1
5 16623-G1 BEARING ..ottt ettt a e 2
6 10389-G3 GREASE FITTING, STRAIGHT ...t sneeens 1
7 25146-G1 GREASE SEAL ...ttt sttt e et ae e st e e e s st e e e sanrae e e s nan 1
8 19932-G1 WHEEL HUB ASSEMBLY (INCLUDES ITEMS 9, 10) .eevvcieeeiieeee e, 1
9 19862-G1 LUG BOLT, 1/2 - 20 X 1 7/32" LGi..ccceeee e eeeee e e seeeseee e e ssaee e 4
10 50892-G1 BEARING AND RACE ASSEMBLY (COMPLETE) ........ccoccvvvvvveceenenee. 2
11 12093-G1 SLOTTED NUT, 1 - 14 ittt ettt e s s e e e e s s e a e e 1
12 00798-G8 COTTER PIN, 5/32" X 1 3/4" LG oottt ettt scine e ee e sseae e 1
13
14 70221-G01 SPINDLE ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 5-12,15) ..| 1
15 * SPINDLE (PASSENGER SIDE) .....ccccovitiiiiciieeee st sciinees s seinee e sseee e 1
16
17 12091-G2 R | I 0 2
18
19 01040-G01 KING PIN, 1/2 - 13 X 5" LG oottt e s s 2
20 00571-G5 WASHER, 172" ..ottt e e st e e e st e e e e s sr e ae e e sannraeeesnan 4
21 70328-G01 KING PIN TUBE .......oiiiieeectie e ceeecte e seeeste e sesee s e see e ssee s snne e ssse e s snsaessen e e sneeenns 2
22 16982-G1 THRUST WASHER, 7/8".....ce ot eeeeee et s seee et eessee e sae s ssee s s s e s e s s e ens 2
23 14390-G6 LOCK NUT, 1/2 - 18 ittt ae e e s s naeaa e s 2
24
25
26 70324-G01 SHOCK ABSORBER .......oooiieeeeee ettt seee st s e s s s s e 2
27 10435-G1 SHOCK ABSORBER WASHER.........c oottt 8
28 10194-G1 RUBBER SHOCK ABSORBER BUSHING .........cccooiiiiiiiie et 8
29 00532-G6 NUT, 378 - 24 ..ottt s s 4
30

Service Parts Manual Page Q-2




l FRONT SUSPENSION Gasoline Vehicle |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 70049-G01 LEAF SPRING ... ooiiiiieee st 2
32 70540-G02 SPRING PLATE ...t s ese s e e e e s e e 2
33 00463-G4 BOLT, 7/16 - 14 X1 1/2" LG et 6
34 00734-G1 LOCK NUT, 7/18 - 14 ...ttt st e s e s 12
35 00463-G6 BOLT, 7/16 - 14 X 1 3/4" LG ..ottt e 6
36 70163-G02 SPRING PLATE ...t s ese s e e e e s e e 2
37
38 14723-G1 LUG NUT, 172 = 20 ettt nne s e s 8

Page Q-3 Service Parts Manual



l Gasoline Vehicle FRONT SUSPENSION

Service Parts Manual Page Q-4



FUEL SYSTEM Gasoline Vehicle |

Front of Vehicle

To
Carburetor

To Crankcase
Puise Fitting

(N

25

Page R-1

Service Parts Manual



Gasoline Vehicle FUEL SYSTEM

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 72092-G02 FUEL TANK (FOR ELECTRIC GAUGE / WARNING LIGHT) ....c.cccoconinniicinnnes 1
2 72282-G01 FUEL TANK CAP ...ttt ire s sitesssn s sssas s sssssssssenssssnns s snsnd 1
3 72229-G01 FUEL LEVEL SENDER ADAPTER .......coreeeee et s e 1
4 72230-GO1 SCREW, #6 - 32 X 1/2" LG ettt secsereesseeesnnt s stssetsss st sssasssnes 2
5
6 20048-G2 FUEL LEVEL SENDER (ELECT. FUEL GAUGE) (INCLUDES ITEMS 7, 8)....... 1
7 * GASKET ...t e e re e s e s sne s sn s s s e s e ae e e nese e smssasmnesnnens 1
8 72232-G01 SCREW, #10 - 32 X 3/4" LG ...oiriiieeceeeie et ere e s see e e e eed 5
9
10 00438-G8 BOLT, 5/16 - 18 X 1" LG .oiiiirriieriincee s s neae s s ssen st s senesmsssassnanesmesnees 1
1 00559-G8 WASHER, 5/16" ...t sas e b e st 4
12 70483-GO1 SPACER ...ttt et e e s 1
13 11098-G6 LOCK NUT, B/16 - 18 ...ttt es s s sne s saas et s msnnes 3
14
15
16
17
18 72084-GO1 FUEL FILTER ...ttt scssias i ssse s nsn s sssns s es s sssss e s sss s nsssnneas 1
19 17470-G1 TUBING, 3 1/4" LG. (BULK)....coeeereercrereererecrer s ssnssssssssssssssssnsnsseased 2
20 18292-G1 CLAMP ...ttt ree e e sesssane s s e se s e e s s sant s s assbanes s s enesbnenenssssenns 5
21 72021-G01 FUEL PUMP ...ttt e ssnsst st st st st srsn s e 1
22 00114-G6 SCREW, 1/4 - 14 X 3/4" LGi. ..ceieeeeteeererresreecseeesersstesee e sese s seesimnessansessssssnens 2
23
24 17470-G1 TUBING, 16" LG. (BULK) ...c.creeiereireeeecrerccnesessesesesesenessernssn e saesesessnaseneens AR
25 11391-G4 HOSE CLAMP ... ettt vetessersssesesee s sne s ssnessasasses seseeesse s smn e saensassenesnens 3
26 27183-Go1 PULSE TUBING, 16" LG. (BULK) .....ccerurueerereeerencemecetrcesinensssnet s sesssncnsnsons A/R
27
28 17618-G1 WIRE TIE ...ttt s ee st et st st s an s st s s s 3
29 22280-G1 VINYL TRIM, 6 1/4" LG. (BULK) ......ccrririrtrreerirressnine et nesteseesesessesses e eessenes AR
30 26459-G01 LABEL (UNLEADED GASOLINE ONLY) .....cesirueririemencnneeseseressesssesnrsessesasssseed 1
Service Parts Manual Page R-2




Gasoline Vehicle

1 - Includes ltems 3 - 28

Page V-1

Service Parts Manual



Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 72601-G01 REAR AXLE (13.32:1) (INCLUDES ITEMS 3 - 28) ..cccccvvrvmeereerrerersnnersonemeseceeneas 1
2
3 26823-G01 FLANGED BOLT, M8 X 1.25 X 100 MM LGi. .....cccciiiiirecnnienierinesccnen, 7
4 26824-G01 FLANGED BOLT, M8 X 1.25 X T1I0 MM LG ..cocccerriiiivicinrcen e senenenad 1
5 72053-G01 BOLT, M8 X 1.25 X 120 MM LGi. ccconriirrcrreerrerecceccnrsisccsaecsrnissesssenesssasessanad 1
6 72052-G01 FLANGED BOLT, M8 X 1.25 X 130 MM LGi. ......erircieercreccrereccerescsaeeecanens 1
7 26826-G01 LOCK WASHER, MB........ccoriiecreieriiirscrecesenniessesesesessessssseresassensseenssssnassonens 14
8 26827-G01 NUT, M8 X 1.25 MM ...t ecene s seeressssn s sansesssnesesesnnesssannssaned 14
9 26768-G01 OIL CHECK PLUG ......cooiieniecrerrrressseessire s snesssnessmn e sese e semresamesssanason s 1
10 26769-G01 GASKET, 8 MM ...t srerssesestesssee s sseesseesssns s esessesessnessnesesannssnnas 1
11 26770-G01 OIL DRAIN PLUG . ....ccticvetiretiieteneesserisserssansescessnesrsnessenessesssseressnesvesesannssanss 1
12 26771-GO1 GASKET, 14 MM ....cneiieietieciierrterreee s s saesessseessssseesessnessssnsasssnenenasasnenas 1
13 26772-G01 OIL FILLER PLUG ... ettt nnrreneeeiesiressseeseseneenesasecsenntesssssnesssossmessessan 1
14 26761-G01 INPUT SHAFT SEAL .....coiiiiecierceesseeccctrinesseesceseessssesesensrasssnenesennsessessiess 1
15 26762-G01 SHIFTER SHAFT SEAL.....ceeieciieeteerce e itececeensssneesssancsssncresassenesasassesns 1
16 26766-G01 AXLE SHAFT SEAL......oiiiiereccresimtecreetsinnsmer et ssersssanesssnnssesssenssssassas 2
17
18 34138-G01 AXLE TUBE (DRIVER SIDE) ....cccceeiiiiiiicereerirneccseenensmnssesesssssssssssssessaseenens 1
19 ) 34139-GO1 AXLE TUBE (PASSENGER SIDE).......cccoceccimmniinininiericneinsenssnsssanns 1
20 34136-G01 AXLE SHAFT (DRIVER SIDE) ......ouviirercrecririrerecrsssceineeesisesencsseesesanes 1
21 34137-G01 AXLE SHAFT (PASSENGER SIDE).....covcociiireeeccretenssreeccsmnesesnessineassnsesess 1
22 33687-G01 RETAINING RING ..ot erccee s seeme e s s ssene e e s senbenene s ssaons 2
23 33686-G01 BEARING ... crreceiecrirneieeseerecreensnreereseesssse e sesensasssr s sese s sasssssenasnsassasannans 2
24 26767-GO1 STUD, M10 X 1.5 X 40 MM LG ....ooiecriirreirirccceencineecssnecrensrrssasrescsneessesensens 10
25 26828-G01 WASHER, 10 MM . .ocoriiiicrercceie it sesereceinresesseee s st nesesessssssssssensssosasssssanas 10
26 26829-G01 NUT, TO MM X 1.5 MM ...t crceeescrrrscnessscsneescseeessnereseseesssssennssans 10
27
28 26815-G01 SHIFTER CABLE BRACKET ... icerctinerrerersnesesee s s sees e e senesen s se e nmeas 1
29 72017-G01 AXLE BRACKET ...ttt res e st rssen s e s s s rasen s s an s ssesne enmnenames s e ees 1
30 75048-G01 SPACER, 172" st e s e s e e s s s r e e s aesenes 1

Service Parts Manual Page V-




REAR AXLE - MECHANICAL BRAKES

Gasoline Vehicle

1 - Includes ltems 3 - 28

Page V-3

Service Parts Manual



Gasoline Vehicle

REAR AXLE - MECHANICAL BRAKES

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 2 3 4 5 DESCRIPTION QTy.
1 72031-GO1 REAR AXLE (13.32:1) (INCLUDES ITEMS 3 - 28) ...ccccvcirerecereensineeeccneracasaceenas 1
2
3 26823-G01 FLANGED BOLT, M8 X 1.25 X 100 MM LG. .....covvrrurrrecennnreessessssaesassansannes 7
4 26824-G01 FLANGED BOLT, M8 X 1.25 X 110 MM LGi. ..c.evvereerrcrneresaeerssessessnssenses 1
5 72053-G01 BOLT, M8 X 1.25 X 120 MM LG c..vevverremeeereessessssssesssassaesssssessassasssssssesens 1
6 72052-G01 FLANGED BOLT, M8 X 1.25 X 130 MM LG. ....ovruurrcrerreersrne e sesssesaenens 1
7 26826-G01 LOCK WASHER, MB........ oottt eemtee s s sense s e e se st e e e s e s esme e s e s nns 14
8 26827-G01 NUT, M8 X 1.25 MM ....oovruerecerncesicsrensanssssaessesssssssasssassssesssssssssassssssssseas 14
9 26768-G01 OIL CHECK PLUG ......coieeceireieiienrereseee e ereserseesessnesnesessssansssenssnssensnnenans 1
10 26769-G01 GASKET, 8 MM .....c..ocoecrnireerecas st sass s sses st sasssesssssssssnssnsanssessaseans 1
11 26770-GO1 OIL DRAIN PLUG ... et rriereeneesstessesmes e sve e ssssssssessaasnsnsnssassesensvaneend 1
12 26771-G01 GASKET, 14 MM ...cootieeveeeeeeeeesees et steesss s bessas e ssse s s s s sssenssans 1
13 26772-G01 OIL FILLER PLUG ...ttt re st esssessr e eese s nneas s s enee e e s s s mnnn e 1
14 26761-G01 INPUT SHAFT SEAL .....ovvuceecesereeceseeesesssesessessessessasssessanssnssasssasessssassanssesses 1
15 26762-G01 SHIFTER SHAFT SEAL.......oooiee et e s sevesseae s s s sssse e e e reesans 1
16 26766-G01 AXLE SHAFT SEAL. ...ttt e se e reresse s s ene e se s sane e e e s ass 2
17
18 72115-GO1 AXLE TUBE (DRIVER SIDE) ....coieeieitiieccirereseeereeesccssssenesenssssseensesssssnsaness 1
19 72116-GO1 AXLE TUBE (PASSENGER SIDE).....coouiiiiecerieerceecerenrececer e sessenesss e seaneans 1
20 72056-G01 AXLE SHAFT (DRIVER SIDE) ......covtemurirceeneressessessessessassssssssessassssssssanses 1
21 72057-G01 AXLE SHAFT (PASSENGER SIDE)..ccccoi i ecceccnenreccceenssceceeene s seseneenas 1
22 26814-G01 RETAINING RING ... rrsrerrsme e e seemse e s s s samre e e n e senans 4
23 26811-GO1 BALL BEARING..........cvueeeetesescseessaesasssessassasssesssssssasssassssssasssessasssasssssansens 2
24 26767-G01 STUD, M10 X 1.5 X 40 MM LGi. ..o.ecevtereereeeectsssecsessesseessesssesansssssssssessan 10
25 26828-G01 WASHER, 10 MM.......oovreurieereeeeesieessessessesssesesssessss s sassssssssssssassssssassaneed 10
26 | 26829-GO1 NUT, 10 MM X 1.5 MM ....ocvorreeeetceeeseeeseeesesess e ssessess s s sassbessasssssenssneens 10
27
28 26815-G01 SHIFTER CABLE BRACKET ........oourmeeeeceeeeseseeeesssssssaessesssessssssesssessessansanns 1
29 | 72017-GO1 | AXLE BRACKET .....ooovoecevovvesessssssesse s sssssssssssssessssssssssssssnsssessssssssssssnsnsesseseesss 1
30 75048-G0T | SPACER, 1/2" ...c.oiveeeeeeteresteestses st beessesssessssssss s s s sasssas s tssansssens 1

Service Parts Manual Page V-4




Gasoline Vehicle

10

Page X-1 Service Parts Manual



| Gasoline Vehicle REAR SUSPENSION |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
1 70291-G01 | RUBBER BUSHING (LEAF SPRING)...c.ccuruuuuurrerrreessressesessesssesssssssssssssssnsnnnny 12
2
3 70289-G02 | SPACER....cotureeeeuuesemsusmesssssessssssssssssssssssmsssssssssssssssesesssssssssssesseseesesssssssesssasasesens 4
4 00429-G2 | BOLT, B/16 X B 1/4" LGiuvuveueuemmmsmsmemsmmmesssssmsssssssssssssssessesssssssessessssssessessssssasansanns 2
5 12262-G1 LOCK NUT, B/8 = 16 ereererceeveeereeesssssessasasesessssesssssssssssssesssssssssssssssssssssssssssssssases 2
6 10194-G1 RUBBER BUSHING (SHOCK ABSORBER)........couumssseesssssssssssssssssssssssssnsens 8
7 10435-G1 WASHER (SHOCK ABSORBER) ...vcvccveuessessssssasassassssesesesessssssssssessesssssssssssnnnnnd 8
8 00532-GB |  NUT, B/8 = 24 ...oovceveverreerersnesessessssesssssessssssssmsmssssssssmssssssasssssssssssssssssssesssssssssssssnend 4
9
10 | 74124-GO1 | U-BOLT, B/8 = 16 ceveeeeeuurrirsneesnssresesssssessssssssssssssssssssssssssssssssssssssssssssssssssssesess 4
11 | 74135-GO1 | LEAF SPRING (HEAVY DUTY) ..oooveereueeeeresessssssssmmmssssmssssssessssesesssesesssssssssssseeees 2
12
13 | 70324-GO1 | SHOCK ABSORBER .....ororrrrererrereeceresesseessessssssssssssmsmmsssmsmssssssssssessssssesessessssssses 2
14 | 72028-GO1 | ISOMOUNT BASE PLATE ...ocoovrrrererrreereseerssssessssssssmsmmsssmmmssnsssssssssesessassscsssseseses 2
15 | 72117-GOT |  ISOMOUNT BUSHING w.ovcrverrevreeeerreeneesescressessessssmsmmasmssssmsssesessssssesesssesesssesessesees 2
16
17 | 72037-GO1 | ISOMOUNT CAP .oovvrummeamresnnecnsecesessssssssssssssssssessssssssssssssssssssessssesssessesssessanes 2
18 | 11098-G5 [ LOCK NUT, B/8 - 16 .eceuuuumurrererereeeresessssssssssssnessssssssssssssssessessssesssssssssssesssssseses 8
19 | 00560-G1 WASHER, 3/8" .....cvcveveeemessssssseeseessesesessssssssssssssassssesssssssssassssssssssssssssnssssssssssssess 8
20
21 | 70290-GOT | SHACKLE PLATE wcvvrecvrversussssssssssssnssssssssssssssssssssssesssssssssssnsssssesssssssssseses 4
22
23 | 00429-G4 | SCREW, 3/8 - 16 X B 1/2" LG cresessssssssesrerresesrssneesessesesssssssssmsssssssmsasssssssssasasees 4
24 | 11098-G5 LOCK NUT, 3/8 = 16 .eeeeevereeesesssssssssssesesssesssesssssssssesassesssssssssssssassssesesssassssesss 1

Service Parts Manual Page X-2



SEATING

Gasoline Vehicle

Page Y-1

Service Parts Manual



SEATING

| Gasoline Vehicle

Service Parts Manual Page Y-2



SEATING

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

Gasoline Vehicle

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 71751-GO* SEAT BACK, ..coeriieirrecceriiceinncrscrereeessnressenesssnessesenessassss sssasessansassnsennesssnsrsses 1
2 71875-G** FRONT SEAT BOTTOM (INCLUDES ITEMS 3 - 6)...ccccccveeecrernsiirereccerercnneescenees 1
3 71877-GO1 HIP RESTRAINT (PASSENGER SIDE).........cccccrcieterreeerirrennerceesssssanercnseens 1
4 71877-G02 HIP RESTRAINT (DRIVER SIDE) ......coocciiveireereinennnesreseesnneeeeessemescaeseaes 1
5 00559-G7 WASHER, 1/4" ... et escreresessessssenesssnessssenesensnessssenessnassssanes 8
6 00415-G2 BOLT, 1/4 - 20 X 1 174" LGi.cotiierrireereer ettt st scsseesseesssesssanssssessssesssassnnns 8
7 71632-G01 REAR HAND HOLD BAR .......coorceirtineeisetssninncteseressssesesmressnesssnsssassessesssnessens 1
8 71204-G02 BOLT, 1/4 - 20 X 2" LGi...ueeereeereceeirciereee s st s seeeesessesssssasse s seeesssnesesaneasesssasssanes 4
9 71868-G01 SEAT BACK BRACKET ...ttt cverseseeneessnesnnesseesesnessseesansessensans 2
10 | 82805-G6 | TRIM, BLACK .ccesmrreveeeeseeceeresnsecesessssessssssssssssssssssssssessessssssssssssssssssssssssssssnnns 1
11
12 71873-G** SEAT POD ....ceeeecrecctiniereitie e s sssteasrnsessssessssass s ssssessnsnsesseseessssenessensasassnsssnans 1
13 27731-Go1 ASHTRAY ..ttt et e e re e e s e st e e ens e sesr e sesne s sse e s sevaneseantenesssennansneesaned 1
14 15717-G5 ACORN NUT, 3/8 = 16 ...ccccveiriieereeceniierniseererenterssseessssnscsssnsesesensssssraesesssesssseneses 2
15 23726-G8 SPACER, 3/8"...... oo rieeeiercreerrecteeeesesne st e saessees st s e sass s e s e s s s e saae s e sat e e nraseeeans 2
16 00427-G8 BOLT, 3/8 - 16 X 2" LGi...oeiiiercecerecrerecnnneeccsenesenseessssenesesnenessssssssnmessssassssosssesssnens 2
17 00439-G8 BOLT, 5/16 - 18 X 2" LG ...oiicreeecreerrereeisienerseeressnsnesessnnssssnesssssssssssssasssessssssanssenes 3
18 00675-G1 WASHER, 1 1/4" X B/8" ... cereeeescerrcetrcsenesienete s s e s ssnesseessase s nressaesseessamsssseeseneees 5
19 71883-G01 RUBBER WASHER, 5/8" ........ocooiieiitirceeinetinienesne s soresnnneasssasessassessessansessessaes 3
20 23726-G9 SPACER, 3/4".....c ettt et e st s es e s sae e sre e e e s an e ssaenned 3
21 11098-G6 LOCK NUT, 5/168-T8 ...cciiiiirierceierescerercseresceeesessseesssterssnessssessssnnsessesensssnsanassond 3
22 16705-G1 BOLT, 1/4 = 20 X 1" LG c.eviicrereticerecnerinneseesseesssseseseesesnesssnessasesasassasasssessnnessassenes 2
23 00559-G7 WASHER, /4" ...ttt sciersseese vt mnesssassssrsaesessenessseasassaenessssnsesennaens 2
24 00891-G2 LOCK NUT, 1/4 = 20 ...ccciiieiereieinseeestreseesesessraessenessassssseessnesesesssssesasssnsesssnesnes 2
25 71637-GO1 DIRECTION SELECTOR MOUNT PLATE ........cortieiecrercreeinresserssseeseeesssnessnns 1
26 14601-G8 RIVET, 3/16 X 7/168" LGi....coeiietieereercteereeerrcrceseteecraesenesssesssessssesessesssanessnssnnes 3
27 71599-GO1 VENT PLUG ...ttt s e rsstes st s srasssseessneesras st ses s e samesssnessssesnsnans 4
28
29 71751-G** SEAT BACK ...t rrtrceesieetetrsenrssatsrseessseessasssssessssssssasssesssnesssnesssssensened 1
30 74137-GO1 SEAT SUPPORT ..ottt erteerrtcsees s s ssesstesesssessssnsesesssessssssesseasssssanssnsesees 2

Page Y-3 Service Parts Manual




| Gasoline Vehicle SEATING |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 45 DESCRIPTION qQry.
31 01006-GO1 SCREW, THREAD FORM, 3/8-16 .....c.cocevvminiriniinninineisnnnnnseeenscseenn 4
32 00414-G8 BOLT, 1/4 - 20 X 1" LG ccvrrirtirtiinmiinrtnin ittt sessesssnesss s 4
33 00565-G7 LOCK WASHER, 1/4" ...ttt sssssesissesest s st satssssesessnesesnsns 4
34 71651-G** REAR SEAT BOTTOM (INCLUDES ITEMS 35 - 38} ......cccevmnmininnnnnnennninennns 1
35 71876-GO1 HIP RESTRAINT, REAR SEAT (DRIVER SIDE) .....ccccoovniriricnirciennene 1
36 71876-G02 HIP RESTRAINT, REAR SEAT (PASSENGER SIDE)......c.cccoonvuiienricnnnenn 1
37 00559-G7 WASHER, 1/4" ...ttt et st s e sesseanens 4
38 00415-G2 BOLT, 1/4 - 20 X 1 1/4" LG oottt 4
39
40 10570-G1 RIVET, 1/8 X 1/2" LGttt sttt sessasessesnossssesas 4
41 71610-GO1 SEAT HINGE ..ottt s st senesenessasanas 2
42 10570-G1 RIVET, 1/8 X 1/2" LGttt sststess st sases s ssesesssessesnans 7

Service Parts Manual Page Y-4



Gasoline Vehicle

STARTER / GENERATOR

33872
o ~ANOY
W o
' OO M—
N~ AN
NANDNANDNDANDND
=2==2=2=2=2
W W wwww
EEEEEEE
DDODBONDNDWD
W W W
[agaysNaNaNalal
222220022
[N [ [ U R [ |
(CRORONORORONS’
2222222

1-
2.
9-
17 -
25-
32-
40 -

A
R
(@

A'-?/

i)

1)
!
s

Service Parts Manual

Page AA-1



l asoliné Vehicle STARTER/GENERATOR I

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 27065-G01 STARTER/GENERATOR, COMPLETE (INCLUDES ITEMS 2 - 43)......ccccveveeend 1
2 26870-G01 ARMATURE (INCLUDES ITEMS 3 - 5) ...covvreeercrerernscrmrereressssesscenesssesenesaned 1
3 26871-G01 BALL BEARING, REAR .........iiiicereccertrnesrenrsceercsnneneeeseesessnsenasenenens 1
4 26872-G01 BALL BEARING, FRONT ......ccccievcrercitenssmrrcnnesescennsenrsesssseesssnnsensanesss 1
5 26873-G01 BEARING HOLDER ........ctieirreiieccerrctsessereeesesesscasesaeeasssnnersessenas 1
6
7
8 26875-G01 FIELD COIL .ottt etrsresssersestsessnesnesssessanessaeessaseesbasessnnsnsssvans 1
9 26876-G01 “F" INSULATING BRUSH (INCLUDES ITEMS 10 - 13) .ccoceiecveeccmriereneeand 2
10 * NUT ettt rrrreeesserere e es s sere e st e nssesessseasssonessn e esssssssenseanassnsen 2
11 * LOCK WASHER.........ccotireeeieirccteisimere s te s s ssarssseneseseerrssass e s nnsasssneens 2
12 * WASHER.......o oottt se st ss e e s ee s sae s sne s s e e an s eenaesanas 2
13 * INSULATOR ...t ricerreeccer s reseneecitnensesesssenesssnonessasssesssnessssssnssnsasans 1
14 26877-G01 POLE CORE SET SCREW .......oovciieiiriniinesrsnnninressessesenevessensesssnesosensesnens 4
15 26878-G01 FRONT COVER.......ccooeiicirecirieniieeinccresssseseessenessssnessssenssssnesescensessssnesessnass 1
16 16885-GO1 REAR COVER ...ttt nteeistsesresssessvensssnessasaesssessesssnessensessaneessesns 1
17 26880-G01 “A” TERMINAL (INCLUDES ITEMS 18 - 23).....oviiecscnnennsinneeene s 2
18 * TERMINAL ...ttt eercrtenteesernneesssesssessneesenensssasesessneassasenessend 2
19 * INSULATOR ......cectirrterrcsiscciresteeirsesenssseessessnesseressssesesnesesnessnenssnsennd 2
20 * INSULATOR ....ctereeriereresseescreerneseressssnessnnsssnessesecsssessnsssssesansessnsnessesed 2
21 * WASHER.......o o creriren e s serrse s st e s e s sse s s me s sen e e e s nmesanas 4
22 * LOCK WASHER .........oeeereeerereeceercciereceeeseseesesaeses st e sessasssssmssassneens 4
23 * NUT et ee s e s e s s s re s se s et se e re e e s ne s san e nenas 4
24
25 26881-G01 BRUSH HOLDER (INCLUDES ITEMS 26 - 28) ......cccecoveeciirrenseecrrecnereenes 1
26 | 26658-GO1 BRUSH....cvveeerseresesesssssssssssesseses s sssesssssesssssssssessassesssnsssesssessssssss 4
27 26882-G01 BRUSH SPRING ..ottt csrrerrrenrcesse s eseeesesa e seseneaeransasesnseneas 4
28 26883-G01 BRUSH CONNECGTOR........ccecotieerinrerinesseersnersseseestesseseseenssnnassanessenes 2
29
30 26884-G01 L S U 1

Service Parts Manual Page AA-2



STAR

TER / GENERATOR

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

Gasoline Vehicl

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 26885-G01 PULLEY WHEEL ...ttt scirecceeeritessses s essenssessnessesensssssnesseneasnesaesesend 1
32 26886-G01 PULLEY (INCLUDES ITEMS 33 = 37) ..ccccrcirerrmerineenenseserssessssessssnesssesssnnssns 1
33 * NUT ettt cei s ee s esreee s et e s e n e s e s san s s astesa st ee s nsenssssnesasssnaasanens 1
34 * LOCK WASHER ........coivtiriereircersiveenetisseesesesessessstessseeseanessensssessessessnens 1
35 * SCREW ...ttt s e s e s see s sae s s se s s s st e e e s st e same s nesesas s ses 3
36 * SCREW ...ttt e sas s eres st s st s e st e et e se st e e sane s ae e re e ses 4
37 * SCREW ...ttt reere et s s s s se e s st e s e e e e e st s ae e sae s 2
38 26887-G01 BRUSH 1 COVER.......ooo ittt cereccrtssessiesssseessnesssas st sessesssssesssesnsserensens 2
39 26888-G01 BRUSH 2 COVER.......cooiiiticeiieerteisrvsetensanesssesssesssssesssesassessssessssssesasassens 3
40 26889-G01 BOLT AND WASHER (INCLUDES ITEMS 41, 42) ...ccceevirrceeerreciereeeesnens 2
41 * WASHER ...ttt es e s ssee s s sesssae s e s serne s seeenaseend 2
42 * LOCK WASHER ...t ercetrseenrsensssresssnesesnessns s sanessasesasasaressanes 2
43 16896-G1 TERMINAL COVER ... rcrrcrercrerineerenisseessaesssessssneseseesinsesseesassenennend 4

Page AA-3 Service Parts Manual




STARTER/ GENERATOR

Service Parts Manual Page AA-4



l STEERING Gasoline Vehicle

1 - Includes Items 2 - 34

2 - Includes Iltems 3 - 6
20 - Includes ltems 21 - 28
36 - Includes ltems 37 - 49
47 - Includes ltems 48 - 49
64 - Includes ltems 65 - 74
66 - Includes ltems 67 - 68
70 - Includes ltems 71 - 72

**NOTE: For vehicles
with hydraulic brakes,
the steering column will
require drilling two 3/16"
dia. holes to reattach
horn button.

Yo

Front of Vehicle *NOTE: Remove bolt and
determine length
required before

ordering! Use of

9 incorrect length
8 ﬁ\ @( ) could damage
10 P 23 \ housing (item 2).
1 "

Page BB-1 Service Parts Manual



l Gasoline Vehicle STEERING |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 70314-G02 STEERING BOX ASSEMBLY (COMPLETE) (INCLUDES ITEMS 2 - 34) .......... 1
2 75364-G01 STEERING HOUSING (INCLUDES ITEMS 3 - 6)...covoeiireerirererecrererecresnenne 1
3 * SLEEVE BEARING ...ttt 1
4 ¥ SLEEVE BEARING ...t 1
5 ¥ FLANGED BEARING ...t e e 1
6 10389-G3 GREASE FITTING, STRAIGHT ..o 1
7
8 00426-G6 BOLT, 3/8 - 16 X 3/4" LG ..ottt e 2
9 18456-G1 GREASE FITTING, 90° ..ottt s s e 1
10 70177-GOA RACK GUIDE COVER ..ottt 1
11 70225-G01 GASKET ... ettt st e e e e e e e s 1
12 70178-G01 COMPRESSION SPRING......coocoiicieiiieiie et s 1
13 70179-GO1 RACK GUIDE ......coriireere ettt e 1
14 11391-G1 HOSE CLAMP, 1 /4" ...ttt e 1
15 70041-G01 RACK COVER...... oot e 1
16 11391-G1 HOSE CLAMP, 1 1/47 ..ottt s e e 1
17 70183-G01 BELLOWS ...t st e e e e 1
18 11391-G5 HOSE CLAMP, 3/4" ...ttt et e e s e 1
19
20 70299-G01 STEERING GEAR KIT (INCLUDES ITEMS 21 - 28)...ccccoeiieiieeeeeeeeeee 1
21 70297-G01 GEAR PINION ...ttt 1
22 15112-G1 BALL BEARING ......ooeiiiireeieeere s e s 1
23 70190-G01 EXTERNAL RETAINING RING ........oooiiiieieee e 1
24 70298-G01 STEERING RACK ... ..ottt e 1
25 70192-GO01 RACK BALL END ......oriiiiiieecreree e s ee e e e e 1
26 00532-G8 NUT, 7/16 = 20 .t 1
27 18456-G1 GREASE FITTING, 90°....c i s 1
28 70466-G01 RETAINER ...ttt 1
29
30 70184-G01 IDLER .ot e e 1

Service Parts Manual Page BB-2



l STEERING Gasoline Vehicle |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 70216-G01 THRUST WASHER, 1 1/2" .. ettt s 1
32 70195-G01 THRUST WASHER, 7/8" ...t ceertee et entee s see s essee s sen e s s n 1
33 00734-G6 [0 LU U B SR 1
34 00798-G8 COTTER PIN, 5/32" X 1 3/4" LG ..oeeeieceeee ettt e e s 1
35
36 70360-G01 STEERING SHAFT/COLUMN KIT (INCLUDES ITEMS 37 - 49) ..cccoovvvceereeennne 1
37 14322-G3 STEERING SHAFT ...ttt e s e s s aneea s 1
38 70333-G01 STEERING COLUMN (SEE **NOTE IN ILLUSTRATION) ...ccoovcivieiiricineennn. 1
39 70558-G01 L0101 I T 1
40 00550-G1 LOCK NUT, 1/4 = 20....eieiecceeereeeeeeieeeseeeseeeeesneessaee e s sneesseee s sveeaseeessveessnnes 2
41 70227-G01 BOLT, 1/4 - 20 X 7/8" LG «evteiiiiciieeeeeiiiie e seiiie e e e sieae e e ssseee e e s senenae e s sanraeaesnans 2
42 01022-G01 SCREW, #6 - 20 X 5/18" LGi..coiiiciiieei st te e e ee e eae e sesneene s 1
43 70223-G01 11 4 I 1
44 01034-G01 BOLT, 3/8 - 16 X 1 1/2" LG. WITH PATCHLOCK ......ccoooiirieererieeeeee e 3
45 00878-G1 LOCK WASHER, 3/8".....ctiiii ittt eite e ene e se e seaa e e 3
46 70466-G01 RETAINER ...ttt e e s a e s e e e a e e e 1
47 17161-G1 BUSHING AND SEAL KIT (INCLUDES ITEMS 48, 49) ....ccccocvveieeieeenrceeens 1
48 * STEERING COLUMN BUSHING .......c.ccoiviiereereerieerseee s eeeesee e s 1
49 * SHAFT SEAL.... ettt s s a e 1
50
51 00470-G4 BOLT, 7/16 - 20 X 2 1/2" LG oo s ceeeeceee s cee e et veee s s see e ssiee s sneesseee s snse s e s sneeens 1
52 00734-G3 LOCK NUT, 7/16 = 20 ceeiieeeceeee e ectie s stessee e s ssve e e see e ssssee s s saaesssee s ssnneesseeessasneens 1
53 01033-G01 BOLT, 7/16 - 14 X 1 1/4" LG. WITH PATCHLOCK (PROD. SINCE 4-98) ........... 2
54 01033-G02 BOLT, 7/16 - 14 X 7/8" LG. WITH PATCHLOCK (PRIOR TO 4-98 PROD.)........ 2
55 00566-G2 LOCK WASHER, 7/16"......c oo ectee e cee e steesesee s e see e sssee s snn e ssse e s sasa e s en s sreeenns 3
56
57 71948-G01 STEERING WHEEL .....ooe ettt s 1
58 71949-G01 1= PR SR 1
59 71950-G01 L0 I =10 7 {5 SR 1
60 14390-G2 LOCK NUT, 5/8 = 18 ..o eceee e ceeectee s see s stessesee s e see e ssvee s sne e ssse s snna e s en s saneeenns 1

Page BB-3 Service Parts Manual




l Gasoline Vehicle STEERING |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

61

62

63

64 70074-G01 TIE ROD ASSEMBLY (INCLUDES ITEMS 65 - 74) .....oeiiiieeeeeeeeeeeeeeee e 2
65 70583-G02 THREADED TUBE WITH FLAT ..o 1
66 27205-G01 TIE ROD END (LEFT HAND THREAD) (INCLUDES ITEMS 67 - 68)........... 1
67 50641-G1 RUBBER BOOT ...t e 1
68 50209-G2 SLOTTED NUT, 7/16 - 20.....oi i 1
69 18434-G3 JAM NUT, 9/16 - 18 (LEFT HAND THREAD) .......cociiiiiirierereeeeeeee 1
70 27205-G02 TIE ROD END (RIGHT HAND THREAD) (INCLUDES ITEMS 71 - 72)........ 1
71 50641-G1 RUBBER BOOT ...t e 1
72 50209-G2 SLOTTED NUT, 7/16 - 20.....oi i 1
73 18434-G4 JAM NUT, 9/16 - 18 (RIGHT HAND THREAD).......cc.cvririrerecrreneeceeerneeen 1
74 10389-G3 GREASE FITTING, STRAIGHT ......ooiiiirerr e 2
75

76 10387-G2 COTTER PIN, 3/32" X 1" LG eeeiiee it s 2
77

78 50209-G2 SLOTTED NUT, 7/18 = 20 ..cceirrereireereceie et e s 1
79 10387-G2 COTTER PIN, 3/32" X 1" LG eeeiiee it s 1

Service Parts Manual Page BB-4



‘| WHEELS AND TIRES Gasoline Vehicle

1 - Includes tems 2 - 4
6 - Includes Items 7 -9

11

Page CC-1 Service Parts Manual



WHEELS AND TIRES

]

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

1 27772-G11 WHEEL AND TIRE ASSEMBLY (LINKS 1 - STANDARD)

(INCLUDES ITEMS 2 - 4) ..ottt ssessssssaessssisessassssessens 4
2 27772-G10 TIRE oottt e e e et e 1
3 10641-G1 WHEEL....o ittt et ss e s 1
4 11657-G1 VALVE STEM ..ot stssessene s ssessnssssesnend 1
5
6 32028-G2 WHEEL AND TIRE ASSEMBLY (USA TRAIL - OPTIONAL)

(INCLUDES ITEMS 7- 9) ...ooviiiiiniiimtnticit et stsseesesessessassssnsed 4
7 27775-G02 TIRE s 1
8 10641-G2 WHEEL...ce et s s s seee 1
9 11657-G1 VALVE STEM ..ttt it sstssesssess e ssassassssssssend 1
10
11 14723-G1 LUG NUT, 1/2-20....c.uti ittt sese s st s samsssas st snss s sssss s snssnsssssnsnsns 20

Service Parts Manual Page CC-2



WHEELS AND TIRES

Page CC-3

Service Parts Manual

Gasoline Vehicle



SPECIAL TOOLS LISTING

Service Parts Manual

Appendix - A



SPECIALTOOLS

GASOLINE
VEHICLE
SPECIAL TOOLS
HIGH RESISTANCE SPARK PLUG WIRE SET ..coruvereeeeeeeseeereeeeessesesseesssessasesessesessessssaseseasesrassessssnon 26733-G02
PULLER, DRIVE CLUTCH «.eeoecereeeoe oo eeeeoeeseesesesesessessasesssessesesaseeemesesesssesseneseesasessesesemasessessseresssesnse 19779-G2
PULLER, FLYWHEEL ... ceeeeeeseeeeeseeeeoreeeeeseesesseeseessessseseseseseesesssesessessessesesssessaseesesessessssssnnesssssssenesserene 27111-Go1
CAM PULLEY TOOL ... eereeeereeeeeseeoeseeeessssseesseerenesesssesssssesesasssesenseessasessessesesseesasesnsessesssessssseseseasesens 27851-GO1
CURRENT INDICATOR ...ooeemeeeeeeeeeeesevessseeessecemssesessssssessssseesesessesssasessessssessessesssaessesasesesssssseseesssssns 16489-G2
MULTISMETER, DIGITAL ... oeeeeeeereeeeeeeoesseeseseesseseeseaesesesssessssesseassesemseesesessemsesssssesesssssssesesssesesesseenes 27481-G01
CRIMPING TOOL «.coereevee oo eeoseeeessesesesesseesessessesesssessssssssssesesssasesesesessesssemnesenseesemesesresessssessasessessserns 27765-GO1
SLIDE HAMMER
(AXLE/HUB REMOVAL)......crvveeeeoeeeeeseesesseseseosesseassesensesesssesessesesssssssasss s esessesasssesssessssssssessesaseseasssenne 15947-G1
SLIDE HAMMER
(AXLE REMOVAL ONLY) c.vveeereeeeeeereeerrsesessseseessssemsssesesessesssssssesessmaeesassessmesesessssessassemsesssesssossesseseees 18753-G1
TACHOMETER w.covveoeeeseeeeeeeseeeeseeeeseesssesesssesesseseseeseseesessesssesessesossesesesesesecmsssssessssesssassensessasessaseeranesane 72526-G01
FEELER GAUGE ...oveeeee oo eseee et eeseesseemeesessssessessessmsesesesessssesesessesessessasssssssesessesssnsesemsssssessosesenenes 72525-GO1
COMPRESSION TESTER ..veeoeeeeeeerseereseemseseeseseaseesessseesessssesessessssssesesasesssessaseseesesssesessssssesesessrasessens 72524-GO1
MANUAL, ENGINE REBUILD ......ooeeereeeeeseerseseesssesasseessssesesssssessessemsseesssessesesesasesssssssssessaesessesesesssne 27615-GO1
BATTERY PROTECTANT (14 OZ AEROSOL).....oeeveeeemmeeeeeoneseeeoreeersssesssessessseessesssessssesessesssssssessssnes 75500-GO1
CARBURETOR & CHOKE CLEANER (15 OZ AEROSOL) c.....cvvereeeeereeseressereseesenseseesssssssssesssessessssens 75501-GO1
WHITE LITHIUM GREASE (14 OZ AEROSOLY w..coverreveeeveseeeesseseeessesesseseseosesessesesssssseseesnasessssessssssens 75502-GO1
MULTI-PURPOSE PENETRANT & LUBRICANT (15 OZ AEROSOLY) «.courvvveeeeeeeemsesenesseesseeesserseneees 75503-G01
MULTI-PURPOSE CLEANER/DEGREASER (14 OZ AEROSOL) «...eervereeereeereeeseeeessesseesesssrossenesseens 75504-G01
MULTI-PURPOSE HAND CLEANER & SKIN SOFTENER (32 OZ.)..orurvemeeeereeeeresseesesemeseressesereseesessen 75505-GO1
BATTERY CLEANER (32 OZ. W/TRIGGER SPRAYER) .....coreeuerremeeeeresseeessererssesmssserssesessensessessssens 75506-GO1
MULTI-PURPOSE BIODEGRADABLE CLEANER (32 OZ W/TRIGGER SPRAYER) .......coeeveereverneees 75507-GO1

SAMPLER PACKAGE (4 OZ AEROSOL CANS, 1 EACH; MULTI-PURPOSE BATTERY PROTECTOR,
MULTI-PURPOSE PENETRANT/LUBRICANT, WHITE LITHIUM GREASE AND CARBURETOR &
CHOKE CLEANER) .....uiitiititii ittt st eseess st e st sae s et sasas st e se st e se s ensaneanenesnenees 75508-G01

PAINT

CONTACT CUSTOMER REPRESENTATIVE FOR COLOR SPECIFICATIONS AND PART NUMBERS

Appendix - A Service Parts Manual



L ACCESSORIES

ACCESSORIES LISTING

Service Parts Manual Appendix - B



GASOLINE

VEHICLES
ACCESSORIES LISTING
SUN TOP KIT (INCLUDES FIELD INSTALLED HANDLES)........cccocinientiniicniiinncciiestcesesecsnessesensenas 75277-G01
WINDSHIELD KIT, FRONT (CLEAR AND REQUIRES SUN TOP KIT)...cccocvvirireriiirnceienncsesncseesaeeneas 75041-G05
WINDSHIELD KIT, FRONT (TINTED AND REQUIRES SUN TOP KIT).....cccoveerrerenennenersnecereeennenes 75041-G06
WINDSHIELD KIT, REAR (CLEAR AND REQUIRES SUN TOP KIT) ..c.cvetrieieriereeenerereseneseesensessenns 75208-G01
WINDSHIELD KIT, REAR (TINTED AND REQUIRES SUN TOP KIT) ...cooertiirnntrienercrecnreerersnnsneene 75208-G02
MUD FLAPS ...t et bt et s m st e se e s s e sae s s sasenssssnssenensanans 75013-G02
CENTER BASKET ...ccetiiiitiniiiiniii it sse st ssn st st e s e sae st st st e sesansenasasesnsasnessesasnnn 75003-G02
CHROME HUB CAP 8.ttt stss s ss st s saessssn et s sesssessessesuenansasasesssansns 14913-G1
CHROME HUB CAP B ...ttt sas b e et san e s b e s e sab e smeana s ns 16402-G1
GOLD SPOKE WHEEL COVERS.........ooiiicrn sttt st sne e sas s et st s 19241-G2
SILVER SPOKE WHEEL COVERS.......cccooitiiiiniiit it sssssesessnesanseessesasesnesessnsnenseesssssesees 19241-G1

Appendix - B Service Parts Manual



[EZGO]

a I Company

E-Z-GO Division of Textron Inc.

P.O. Box 388 Augusta, Georgia USA 30903-0388

Inside USA Phone: 1-800-227-7029, FAX: 1-800-752-6175

Outside USA Phone: 010-1-706-798-4311, FAX: 010-1-706-771-4601

Copyrighted Material

This manual may not be reproduced in whole or
in part without the express permission of
E-Z-GO Division of Textron Inc.

Technical Communications Department




	Front Cover.ps
	

	
	
	
	
	
	
	
	B_Accelerator Linkage
	

	
	
	
	
	
	D_Metal Body & Associated Parts
	

	
	
	
	
	
	
	
	(D)PLASTICBODYPARTS.ps
	
	
	
	
	
	
	
	

	Brakes.ps
	
	
	
	
	
	
	
	

	BrakeHYDR.ps
	
	
	
	
	
	
	
	
	
	

	E_Brakes - Non-Bendix Mechanical
	

	
	F_Carburetor
	

	
	G_Clutch
	

	
	J_Direction Selector
	

	
	
	
	L_Electrical System
	

	
	
	
	
	
	M_Engine & Muffler
	

	
	
	
	N_Engine & Starter Mounting
	

	
	
	
	O_Air Filter
	

	
	FrontSuspension.ps
	
	
	
	

	R_Fuel System
	

	
	V_Rear Axle - Hydraulic Brakes
	

	
	V_Rear Axle - Mechanical Brakes
	

	
	X_Rear Suspension
	

	
	Y_Seating
	

	
	
	
	AA_Starter/Generator
	

	
	
	
	Steering.ps
	
	
	
	

	CC_Wheels & Tires
	

	
	
	Special Tools Listing
	

	
	Accessories
	

	
	

